3RACING CERO SPORT Q SR 5 9
KEY FEATURES:
1. THE FIRST SPORT TOURING CAR PLATFORM TO UTILIZE PIVOT o e
BALL SUSPENSION ARMS. ®
2. ALL SUSPENSION GEOMETRY CARRIED FORWARDFRONTHE @& — o
FULL OPTION PRO CHASSIS, CERO ULTRA. ] ]
3. ACTIVE REAR SUSPENSION (ARS) ALLOWS INFINITE ADJUSTMENT S || ‘
T0 SUIT TRACK CONDITIONS. o
4. LOWER SUSPENSION ARMS IN COMPOSITE MATERIAL, ONE PIECE, -~
LIGKTWEIGHT, DURABLE AND PROVIDE ADDITIONAL FLEX. N
5. MID MOTOR MOUNT FOR OPTIMAL BALANCE AND CONSISTENCY. —
6. MOTOR MOUNT PROVIDES FOR A WIDE RANGE OF GEAR RaTios, [[LES0 escm]
TO SUITE BLINKY SPEC RACING ACROSS ALL WINDS. o —m
7. ONE-PIECE TOP DECK. lnstrycty!qp M?nua’
8. QUICK CHANGE SPUR GEAR MOUNT. Mﬂ ey =
9. MOLDED TPU FRONT BUMPER. , & Elqlﬂﬁ %.
10. STEERING KNUCKLES ARE COMMON ON ALL 4 CORNERS, 7o apuai S —

REDUCING THE NUMBER OF SPARE PARTS REQUIRED. : ]}.-.':
11. ONE PIECE BULKHEAD COVERS PROVIDE CONSISTENCY AND ‘@,& . o i)
REDUCES THE CHANCE OF CHASSIS TWEAK. e

3RACING.SHOP
AL
K >

ng.shop http://www.3racing.com.hk

. + (Official Website
W AXBA



Specification / BB$ERIE

BEFORE YOU START

Before building and operating your KIT-CERO SPORT, you must read through all of the assembly instructions of this instruction manual and fully understand
them to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the instructions before begin assembling.
Make sure you review this entire manual. We cannot accept your KIT-CERO SPORT for return or exchange after it has been partially or fully assembled.

HHIITHHIIT

KIT-CERO SPORT D#HIL T EIRIET BRIIC IS AT RAFIBREBIREAE E B E RO TEBL THY BEFEWIA—IERTBEDIC. VAV EHRL
HFTEV 2 TCDIETZF LBRAMBEOTTEBELTOS, ZIVAY DI TE B FEW, BUREAEDLBABRZCH CHEHILEBHO D T EL B@mD—ER.
FWELTHEILUHBEIELS WRDOIIR P IRMGEEF I TEELAD T TTEILEVEL,

CUSTOMER SUPPORT

We have made every effort to make these instructions as easy to understand as possible. However, if you have any difficulties, problems, or questions,
please do not hesitate to contact the 3RACING support team at service@3racing.com.hk . Also, please visit our web site at https://3racing.shop to

find the latest updates, set up information, option parts,and many other goodies. We pride ourselves on taking excellent care of our customers.

BEHFEADY R—k

RGICEET BRIEL BURDOFRBIE O RZLTBVETH AL OBIRICTERH S 25 S IEH[EICIRACING T R— FF—LD X —)U asjp@3racing.com.hk (HA:E
TS ICTHE T EWE R, e Do 751 | hitps://3racing.shop TIXEFHIBE L. v b7 v T OERD 473+ IVIN—Y RUZDMDERDEREET
BORITE T, BHIE B BERICTIFE L SHB W RIT B KO TELRYMEWNLE T,

SAFETY PRECAUTIONS

Please read the insfruction manual before building and operating this model and follow all safety precautions. For reference reasons, please keep the
instruction manual at hand. For provide the maximum performance, we have a full line upgrade parts for our KIT-CERO SPORT. Using any third

party parts on this model will void guaranty immediately. The buyer expressly agree to indemnify and hold harmless 3RACING for all claims resulfing
directly or indirectly from the purchase, ownership or use of the product.

REWHEB

BURDIIIT T E IS IBRET BR0ICH BIREAEZ BFHHIG> CREREBICBRVTEV BB EIE S FHEITBFAICB VT WO TEEBR TELLSITHEDL
BHTFEV REDMREZFER T BTc®IC KIT-CERO SPORTEED 7w 77 L — RV —XEBRLTEIE LT, E=F DR (BRACING 7 v 77 L— RS54 VU

DiEm) EHFEWNCEVETE MEDRIHE T CITELEVE T, BEEITERIC. WVIIREBENICERETEBATEE. 2 TOREREL BELTED.
SREORIFERULEECRETRIEICBYET,

Included Items / REICEF LTI T : Specifications / BARZAN Y .
il Overall Length/£& : 390mm Chassis Only
Fo iilliconeXQill) .
Disteiential #5000 Siicone O RESSSEERE 350 siicone O Overall Width/41g : 188mm
Viscosity #5000 VA AL Viscosity #350 YUV A AV
5K 350CST Overall Height/2&: 73mm
Wheel Base/ &A1 —I/bX—X : 257mm
Updated Instruction Manual / Set-up Sheet / Set-up Manual / Gear Ratio Chart : Weight/2fgE& : Approx 1220g ( With Electronic Devices )
EHAREREHIAE /Y b Ty TR ey b Ty THBE ¥ T LA REE:
N . . http://www.3racing.com.hk
English Version [/ 385BRR : https:/3racing.shop Contents / Eﬁ
Ja aneseVersion/E*EiﬁE http://www.3racing.com.hk
p aRfR- https://3racing.shop
o 1. Front Page / &if P1
Tool Required / AETY—Ib : 2. Specification / EAEER P2
3. Remaining Parts / {3/B %5 P3

) 1 5mm Hex Wrench 4. Gear Differential Assembly / 7777 DRI P4-5
_ 1.5mm <Ly F 5. Front And Rear Suspension Arm Assembly / 70> b & U745 X7 — LLOBFHF - P6-7

: [ = 6.8ag3//%v 53 P8
2.5mm lj_oll Driver Hex Wrench 7.Center Geaf Adapt‘or & Solid Axle A5§embly/

_ Zemm fpﬁl}i’;'gggx&\rﬁer EVE—FT THETE— &V Uy F 79 R OBUYHF P9

e R 0 = 8. Front And Rear Bulkhead Installation / 7F1/ | & U7/ )b Ay OB —-———P10- 11

o : ggmm i‘i‘&fg‘?:i 9. Drivetrain Installation / EX&h>/ 2 7 L\ DERf 5 P12

10.Bag4//\w¥J4 P13

11. Front And Rear Shock Tower Assembly / 70>/ k & U773y 72 7—0OBtF - P14

12. Upper Deck Installation / 7/ 3— 7"y £ OBF P15-16

13.Bag5//\v% 5 P17

PLIERS WIRE CUTTER 14.Front And Rear Knuckle Assembly / 700>/ k & U777y 27) VBTG F P18-20

TS5V — DAY —=hyZ— 15.0il Damper Assembly / 7 /U4 >/ S— DB 1F P21-22

16. RC Unit Installation / RCI. = F DIt P23-25

— 17.Front And Rear Body Post Assembly / 70> + & U7 R7 A —RZ F OBt - P26-27

18. Setup Sheet/ &y F 7y T —F P28

;‘J%B;Y_KMFE ff_léiORS 19.Gear Ratio Chart / ¥ 7L A4 F v v P29

20. Spare Parts & Optional Parts / AX7/X\—Y & ZF>aF)VIS—*Y | P30-31

| 21.End Page / BAE P32
BODY REAMER TWEEZERS
RTA—)—<— Evtyh

CA =




REMAINING PARTS / /B &R &

P S T N
—CERD/SPORT S

2mm Allen Key (1)
2mm AALVF ()

Cero Ultra Diff Bearing Housing
Low Profile (4)

wAOJIVES TIRTIV VG
nNoIvrvsao-—-a774I1vb@4)

Servo Saver 23T (1)
H—REA/\—23T(1)

Servo Saver 25T (1)
H—REA/3— 25T (1)

Cero Ultra Body Shield Upper 75mm (2)
LAVIVES RTF4 Y=L FT7 v IN—75mm (2)

Cero Ultra Body Shield Upper-A (1) /B (1)
OIS RTF—=IVFT7 v IN—-A(1)/B(1)

Cero Vertical Rear Body Post (2)
O EEVT7RT 4RI (2)

~

Cross Wrench (1)

Il ket (1
ZFOZALYF (1) Ball Cap Socket (1)

RK=IbF v v TVoy k()

Open End Wrench (1)
F—=TVIVRLVF()

Body Clp ) | corsmiceresse |
7.'-;7_‘:4_7l) ‘770(8) \ tia??'f'}—x
P 2 AE

_ Aot Eatad®

M3 x 8mm Button Head Screw (2)
M3x8mm i RZ Ay FX71)1—(2)

Ceramic Grease (1)
Sy IR ()

Thread Locker

222

EEEN
Low Strength / S#E

[ ssocsr |

Thread Locker (1)

#5000 Silicone Oil (1)
#5000 > Ja>#AIb (1)

SIMIV B

x¥nv & (1)

SM VB

Double Sided Sticky Tape (1)
mE7T—7 (1)

#350 Silicone Qil (1)
#3503 UayFLIb (1)

SIVIVARIE




Parts Include / HGEICEHBIN—Y

T v
CERDSRORTS

©

M3.6 x 9.5 x 0.1mm Spacer (4)

P5 O-Ring (2) M3.6 x 9.5 x 0.Tmm X X—4— (4)

P50 %5 (2)

M2 x 9.8mm Pin (2)
M2x9.8mm E> (2)

o

M5.1 x 15.4 x 0.3mm Spacer (2)
M5.1x 15.4 x 0.3mm AN—14—(2)

ok

10T Metal Bevel Gear (4)
10T ZIVERNILET (4)

Gear Adaptor (1)
FTPTETR—(1)

18T Metal Bevel Gear 0.8 Pitch (2)
18TRNILFT70.8E Y F (2)

+

3.5mm Cross Pin (1)
3.5mmZOXE> (1)

—

Differential Outer Joint (2)
TITIEZ—=T3aA4V ()

20T Pulley (1)
20T 7—1—(1)

Solid Axle Outer Joint A (1)
VI NTORIVTOE2—=IaA4 >V FA()

Solid Axle Outer Joint B (1)
VU T RIVFI2—TaA4 FB(1)

Or

38T Bevel Gear (1)
38T ANJLFT (1)

—

Gear Differential Housing (1)
FTFTINIIVG(1)

Front Solid Axle (1)
Za>rv )y F72 X0 (1)

102T Pulley (1)
102T 7—1—(1)

M5 x 8 x 2.5mm Bearing (1)
M5 x 8x 2.5mm N7 > 5 (1)

oL

M5 x 10 x 4mm Flanged Bearing (1)
M5x10x4mm 75> IRT Y257 (1)

B

M3 x 8mm Flat Head Screw (4)
M3x8mm 75w kAwY FX71) 21— (4)

P

M3 x 6mm Button Head Screw (3)
M3 x6mm RZ ANy FXA71) 21— (3)

o

M3 x 20mm Button Head Screw (1)
M3 x20mm REZ Ay RXZ 21— (1)

Ol

M5 x 7 x 1.5mm Brass Spacer (1)
M5x7x1.5mm 75 XA ZAXR—H—(1)

M10 x 15 x 4mm Bearing (4)
M10x 15 x4mm A7) > 5 (4)

Gear Differential Gasket (1)

FTPTITHRTY (1)

38T Pulley Cover (1)
38T7— 1 —hHN—(1)

38T Pulley (1)
38T 7—1)—(1)

-4-




u | Click here to watch the assembly of the gear differential. |
1. Gear Differential Assembly / 77577 DBY{Fi+

) R N
SCERO/SLORT

Step 1

A Ceramic Grease
) €53y ssUR

M5.1x 15.4 x0.3mm

~

/
7 Step2
7/
/ Differential Outer Joint
// TIT0A—=IaqA4
Differential Outer Joint 4 . . .
FIFYR—T a4k . 7 Gear Differential Housing
P FTPTIINIIVY
7/

Spacer S P s/
AN—H— Va Cer_arI\icGregse
PS5 ORI 38T Bevel Gear e €I2YITUR
Ring 38T ANILET
P50Y Y 7o N
/
M2 x 9.8mm Pin /
M2 x 9.8mm £~ . Y !S\IIPSa.le);15.4 x 0.3mm
% o/ ZNR—4f— o
L7 P5 0-Ring SLS
18T Bevel G 2 s
18.[,\\\%7[/;;" ((2)) 7 18T Bevel Gear (2) PSOU>7 #5000 Slicone Oil
s 18TANILFT (2) #5000 Y AV A AL
7/
/

M2 x 9.8mm
Pin
(%

After installing the 18T Bevel Gear, fill Differential Housing
with enough oil to completely cover the 18T Bevel Gear as
shown in the right diagram.

1BTANIVF T ZBYFIFE LI, AROKSITI8TANILFT
EWEBIEEVAVFAINETINT IV TDHRICANTLIEEL,

,,,,,,,,,,,,,,,,,,,,,,,,, F—————————— —m—m—— —————————— ——— — — —
M10x 15 x4mm
Step 3 10T Bevel Gear Step 4 Step 5 Bearing /
10TANILFT M3 x 8mm NT7UVY
: Flat Head Screw
L 75 bay K271 2—
—— M3.6x9.5x0.Tmm

Spacer
AN—H—

M3.6x9.5x0.Tmm

Spacer
T o

#5000 Silicone Oil
#5000 ) aAVF IV

10T Bevel Gear
10TIRNILFT

M10x 15 x 4mm
Bearing
NFUVY

Gear Differential Gasket
FTTIHRTY b

After installing the 10T Bevel Gears, fill

K792 —93147 PO ERLTLIREL,

Differential Housing with enough oil to
completely cover the Cross Pin as shown
in the left diagram. Slowly rotate the
Outer Joint to remove any air bubbies
trapped under the Bevel Gears.
10TANIVF T ZELY 1 £ LTfRIc,
ERDELSIC/OREVEREZIFELTCIVE
TINTIVGDRIEANTLEEL,
ANIVFTORICRENRBERY X578

Assembled View
4037 [



https://www.3racing.hk/movies/CeroSport55_GearDifferentialAssembly.mp4

u | Watching the Solid Axle Assembly And Center Gear Adaptor click here |‘

, S e
2. Center Gear Adaptor & Solid Axle Assembly @;Epa[gpamﬁ’
Y 2=XTTEIT2—&V)Y TR IVOES T = < O =~ =

~

|
Solid Axle / V)W KT X)L ’ : /
Step 2 | Step 3
1 s
Step |
|
| M10x 15 x4mm
Front Solid Axle Bearing
7av YUy ETI2L 7/ R7UVY
/
Solid Axle Outer Joint A
Y VU bTFIRIVT 92—V 3A4 A
7/
7/
/
38T Pulley . /
38T /—1)— ,
/
y :
s ey 0909090000 — — — — — — — — — -
%
/
/
7/
7/
7/
7/
Solld Axle Outer Joint B
VY)Y RTIRVTI2—=T314 b B /
M3 x 6mm 4 M3 x 20mm
Button Head Screw 7 Button Head Screw /
REZAY FR7 12— 4 REVAY FZRYY2— /
. Y
- ,
' R Assembled View
M10x 15 x 4mm .
Bearing / ,%E..‘_L
7YYy /

Step 2 Step 3
Gear Adaptor 7
*¥rrETE— 7 M5 x 10 x 4mm
7 Flanged Bearing
TIVINTY ‘/7\/ 7

20T Pulley
20T 7—U— s

M5x7x1.5mm
Brass Spacer
T 5 AAN—H—

M5 x 8 x2.5mm /7
Bearing /
NI, s 102T Pulley
i y 1021 7—1—
7 7 Assembled View
7 L AN



 https://www.3racing.hk/movies/CeroSport55_CenterGearAdaptorAndSolidAxleAssembly.mp4

Parts Include / #GmIcEFHBIN—"Y

N e e e e A
CERDISRORT =

4.8mm Suspension Pivot Bushing (8) 5.2mm Suspension Pivot Bushing (4)
48mm P AR 3V ERY b Ty 5 (8) 52mm YRRV 3 ERY FITvo 5 (4)
V.
Cl G
Upper Wishbone Spacer (8) M6 Bowed E-Ring (4)
TYIN— 4 Y 2R—2Y AR—1—(8) M6 SHEU >4 (4)
M3 x 6mm Flat Head Screw (4)
M3x6mm 75w kAY FX7 1) 21— (4)
M3 x 8mm Flat Head Screw (4)
M3x8mm 75w kAY FX7 1) 12— (4)
4.8mm Suspension Pivot Ball (8 Front Lower Wishbone L (1) ) Rear Lower Wishbone L§1)
4.8mm+;;fvr7'> Fll\é’d'i"y I~(7Ji?—)l/(8) 7A¥bAT7=7 1y ak=> L) D7AT—=71vyaR—rL(1)
4.8mm Ball HEX L=5 (4)
4.8mm R—JV(73A) L=5 (4)
- il
-
4.8mm Ball Stud L=5 (4)
4.8mm R—JV X%y FL=5(4)
Front Lower Wishbone R (1) Rear Lower Wishbone R (1)
w 70y ka7—"Y1 v aRk—YR() U7O7—Y4 v 1K—YR(1)
CITD (o Ol -
4.8mm Ball Joint (4) M3 x 6 x 3mm Spacer (4) M3 x 6 x Tmm Spacer (4) M3 x 8mm Set Screw (8)
48mmR—jbI 31>+ (4) M3 x 6 x 3mm X R—H— (4) M3 x 6 x Tmm AR—H— (4) M3x8mmtwy FX5 11— (8)
Fiber Glass Chassis (1)
\ HS A +—2 (1) /

-7-



u | Click here to watch the assembly of the front and rear suspension arms. |

3. Front And Rear Suspension Arm Assembly
7a¥ bk &V7HR7—LOR{FF

NS e e e 2
SCERD/SPORT—

Front Suspension Arm / 7a> k- H#RX7—L
Left / =

5.2mm Suspension

4.8mm Ball HEX L=5
4.8mm R—)b(7<f) L=5

y

4.8mm
Ball Stud L=5
R—IVRZ Y FL=5

\ J

Front Lower
Wishbone L
zarkao—

T4y YaR—=UL

4.8mm Ball HEX L=5

M6 Bowed E-Ring
M6 SHEU 5

ATTENTION

PLEASE

48mmYPARY Y 3
ERy Ty G

Open End Wrench
A—FVIVRLVF

[No’re : Please repeat steps for Right Side assembly.
=

Pivot Bushing M3 x 8mm
Ceramic Grease 5.2mm Y ARV 3> Set Screw [Ep” UL TAW
/ \tsswa\ux ERY FTvy vy '/ Ty FRIY 21—
i M3 x 8mm Open End Wrench
Set Screw F=TvIVELYF

4.8mm Ball Joint Y FROY 21—

48mm R—bY 31/ k Upper Wishbone Spacer
TYN—D14va | 40mm
A=Y AR—H— -

| 4.8mm R—L(7f) L=5

4.8mm Suspension Pivot Bushing 4.

~

Assembled View
4057 [

\ AR RIAROEIIEAT Y TERELTIZE W,

~
Rear Suspension Arm / U7 -4 X7 —L
5.2mm Suspension
I Pivot Bushing
Left / 20l 52mm AN Y 3

ERY FTv vy

\

N

4.8mm M3 x 8mm
Ball HEX L=5 Set Screw
4.8mm Ball Joint R—IV(7 ) L=5 ty bR )a—

4.8mmR—)bY 31>k

i

0

4.8mm Ball HEX L=5
4.8mm R—)b(7<F) L=5

/

J

Rear Lower
Wishbone L

yra7—7
1y yaR—=>L

M6 Bowed E-Ring

: Ball Stud L=5
M6 STEY %5

R—IVAZ Y K L=5

4.8mm Suspension Pivot Bushing
48mm H$ ARV 3V
ERy b Ivyvy

Open End Wrench
F—=TVIVFLYF

TYN—D4ya
A=Y AR—H—

//o\ Upper Wishbone Spacer
|

M3 x 8mm .
— Set Screw Assembled View
Note : Please repeat steps for Right Side assembly. Hy hRHY 21— o
\ TERBIAMOBAILIERT Y TEEIRLTZEL, ,%H__\L

N\

CERD ULTRA

Open End Wrench
F—=FVIVELYF

l I l 5.3mm

3.0mm

Ceramic Grease
t3IvIIUR

J



https://www.3racing.hk/movies/CeroSport55_FrontAndRearSuspensionArmAssembly.mp4

3. Front And Rear Suspension Arm Assembly

782 b & V7Y A7 — Lo T

Se et e e
CERDISRORT

Front/ 70> k

M3 x6x Tmm
Spacer
ANR—H—

4.8mm
Suspension Pivot Ball
HYRI TV FERY bR—IV

M3 x 6mm
Flat Head Screw
75y Ay FRY ) 1—

—
ATTENTION

PLEASE

@>Q:ZL‘E

Thread Locker
222

ARG E
Low Strength / {ER

Thread Locker
E R Note: After the suspension arms are assembled, they should be
able to move up and down freely.
TEE YRT-LOBHAIHERLE LS. ETOHEE
AL—XTBTENLETY,

Assembled View
#H3I N

e )

M3 x6x3mm
Spacer
AN—H—
4.8mm
Suspension Pivot Ball
HYRAITV FERY FR—IV
M3 x 8mm

Flat Head Screw
75y ANy RRY 1) 21—

—
ATTENTION

_PLEASE

Thread Locker
222

MR EN
Low Strength / {Z3 A

Thread Locker
ES=024: )

Note: After the suspension arms are assembled, they should be Assem bled V|eW
able to move up and down freely. V=Eva
THEE  PRAT—LOBAHHRALE LIS, EFOBEE 431
AL—XTBTENLETT,




Parts Include / #GmIcE&HB/IN—Y

P N
CERO/SPORT

M3 x 5 x 0.2mm Shim (2)
M3 x5x0.2mm </ L (2)

@ M5 x 7 x 0.2mm Shim (1)

M5 x7x0.2mm < L (1)

O

M2.5 x 4 x 6mm Spacer (2)
M2.5 x4 x 6mm AN—1— (2)

i

M3 x 6mm Flat Head Screw (15)
M3x6mm 75w Ay FXJ1) 21— (15)

o

M3 x 6mm Button Head Screw (1)
M3 x6mm RZ ANy FX51) 12— (1)

(

M3 x 10mm Button Head Screw (1)
M3 x10mm RZ Ay FX71) 12— (1)

mmmm

M3 x 12mm Button Head Screw (1)
M3 x12mm REZ Ay RX7 Y 2—(1)

—

M3 x 8mm Titanium Low-Profile Machined Screw (2)
M3 x8mm FZ2 VEEMIRY (2)

(ommane

M2.5 x 10mm Socket Screw (2)
M25x10mm VY5 y R 21— (2)

SHm

4.8mm Ball Stud L=5 (5)
4.8mm K—)V A& K L=5(5)

M5.5 x 10mm Cooling Fan Mount (1)
M5.5x 10mm A&7 7 <k T > k(1)

\_

B N

M3 x 6 x 2.5mm Bearing (2)
M3x6x2.5mmA7 5 (2
@ Midship Belt 351 (2)
Ty Ry IRV 351(2)
Ifh\
9
M5 x 8 x 2.5mm Bearing (4)

M5x8x2.5mmAR7 15 (4)

Ol

M5 x 7 x Tmm O-Ring (1)
M5x7xTmmOU >4 (1)

Ol

M5 x 6.5 x 2.5mm Brass Spacer (2)
M5 x 6.5 x 2.5mm 7’5 ZAZAN—H— (2)

M8 x 12.5mm Steering Post (2)
M8x12.5mm XF7 UV IRA K (2)

Cero Spur Gear Locker (1)
O AN—F70vh—(1)

Ol ‘=i

Backward Placed Aluminum Motor Mount (1)
BARBEDT7IVZRHE—Z2—< VM)

Ol

5mm Countersink Washer (2)
SmmRATFT7 )T Ty v—(2)

Steering Arm -L (1) /R (1)
ATT7YTT7—L-L(1)/R()

Steering Link (1)
ATF7IUZTIYT ()

Cero Ultra Diff Bearing

Housing High Profile (4)
LAV S TAIRTIUVG
INGTDVTINATaT AV (4)

Bulkhead B (2)
INILIANY F—B(2)

Bulkhead A (2)
NIVI~Ny F—A(2)

)

-10-



u | Click here to watch the assembly of the front and rear bulkhead, and motor mount assembly |

4. Front And Rear Bulkhead Installation N ey e D DT 2
787k &UTINIVINY OB T @”@%”@77

(
Step 1

40 x 40 x10mm Fan (Not Included)

\
Step 2

40 x40 x10mm 7 7>
(HRIBFEENTEYEEA. )
. M5.5 x 10mm
Backward Placed Aluminum Motor Mount Cooling Fan Mount
HEARBOTIVIHE—R2—I IV BEHT 7RIV

M3 x 12mm Ve
Button Head Screw s
REIANY FRY 1) 21— s

M2.5 x4 x 6mm
Spacer
AN—H—

M3 x 10mm M2.5 x4 x 6mm

Button Head Screw Spacer s

REUAY R a1— ANR—H— P 7

s
s
s Midship Belt 351
M2.5 x 10mm e Sy Ry IRV b 351
Socket Screw e
Ve
Ve

Vv bR 21— Midship Belt 351

Ty FYyTINIVE 351

s
7
Ve
I _
e
p N\
s
e M5 x7 x 0.2mm
s Shim P 7S
P s 2N P ~
s ~ -
7 ~ -
s -
s ~
e ~ -
Ve ~ -
s
M3 x 6mm e
_ Button Head Screw ~
REUAY FRT)1— s
s
s

M5x7xTmm
0O-Ring
oy

Cero Spur Gear Locker

A AN—F70vH—
s

v
Ve
Ve
Ve
Ve
s
s
s
s
s
s
v
Ve
Ve
Ve

M3 x 6mm
Flat Head Screw

TZY Ay FRYYa1— j

-11-


 https://www.3racing.hk/movies/CeroSport55_FrontAndRearBulkheadInstallation.mp4

4. Front And Rear Bulkhead Installation
787k & U7 INIVIANY FORSTLF

"
R p—

o

% - N = &
CERD/SPORT =

/Step 1

4.8mm
Ball Stud L=5
R—IVRAZ Y FL=5

M3 x5x0.2mm
Shim
PZN

M3 x6x2.5mm
Bearing
T7IYT

e

4.8mm
Ball Stud L=5
R—IVRZ Y FL=5

Steering Link
RFTIGIVY

e
-~ M3x8mm
Titanium Low-Profile Machined Screw
FRABREMIRY

Bulkhead A
NI~y F—A

Bulkhead B
NIV A~y F—B

M3 x 6mm
Flat Head Screw
75y ANy RRY ) 1—

shown in the picture
TiEE  BiRICH D28 /
@B IENTL

[ Note: Don't tighten the 2 screws ]

5mm Countersink Washer 4.

SmmRATFTUVIT Ty v—

TTIEITIIII
PLEASE

D)

be able to pivot freely.
THRB I RATT YV IV RAT LEEARITIAE.
ETFICHBICBAEZHESHTRRABEEL.

Note: After assembling the steering bellcranks, the assembly should

M5 x 8 x 2.5mm 4.

Bearing

e
N7 s Bulkhead B

NIVIAY R

—B

M5 x 6.5 2.5mm Aﬁ

Brass Spacer
TS AAR—H—

Bulkhead A

ing Arm - R
R R 4.8mm Ball Stud =5

\4.8mm R—IVZAZ Y FL=5

b~y F—A

J

Steering Arm - L —

RATFTVTT—L-L

M5 x 8 x 2.5mm 4.

Bearing

M8 x 12.5mm
Steering Post
RATFTIVVIRZ b

M3 x 6mm
Flat Head Screw
T7IY ANy FRYV)a1—

-12-



u Click here to watch the installation of the front solid axle and rear gear

differential, and setting the belt tension. v = 4‘\., == = ;
5. Drivetrain Installation / BEEh/ A 7 LDE{FLF @”@S‘e&a@-’.’

Cero Ultra Diff Bearing Housing High Profile
AN S TAIRTIVITNIIV T NATAT 7LV

\¢ *ﬁ

Cero Ultra Diff Bearing Housing High Profile
aAVIVNS FTATRTIVTNGIVGNATOT74)b

Cero Ultra Diff Bearing Housing High Profile \
LAWK S T IRTUVT NGIV T NATAT 7LV

Cero Ultra Diff Bearing Housing High Profile
TAVIVES FAIRT IV G NIIVGT NATAT74LIb

Assembled View

Assembled View 4837 [

i

-

Default Belt Tension Setting
BEENIV TV 3 VRE

Note Position Rear

EEE 7 j
-13-



https://www.3racing.hk/movies/CeroSport55_InstallationOfTheFrontSolidAxleAndRearGearDifferential.mp4

PSS S,
CLRO/SPOR >

Parts Include / G mIcE&HB/IN—Y
N

- =9

M3 x 4mm Set Screw (8)
M3x4mm £ b271)21—(8) 4.8mm Stabilizer Ball (4)
4.8mm A2 EZ A HF—KR—)l (4)

D Ol -
o

M3 x 6 x 1.5mm Spacer (2) M2.5 x 6mm Socket Screw (4)
M3x6x 15mm X<—H— (2) M25x6mm Y4y f X1 21— (4)
Stabilizer Locker (4)

O m ZA2ESAH—0Ovh— (4)
. M3 x 5mm Low-Profile Machined Screw (2)
M4 x 7 x 2.5mm Bearing (4) S 5
X7 25mm A7V e R [ —

' Twist Bar 1\9mm (2)
M3 x 6mm Button Head Screw (8) VAR FN=19mm (2)
M3x6mm RZ ANy KT 1) 21— (8)
Front Shock Tower -A (1) / B (1) M3 x 8mm Button Head Screw (8)
O bkravo27—-A(1)/B(1) M3 x8mm RZ ANy FXF1) 21— (8)
M2.5 x 10mm Socket Screw (4)
M25x10mm Y4y f R 1) 12— (4)
J l!l'

4.8mm Ball Stud L=5 (12) Bulkhead Cover - A (2)
4.8mm R—)VAZ v FL=5(12) INVIANY RAIN—-A(2)

/

Rear Shock Tower-A (1) /B (1)
V72avo27—-A(1)/B(1)

1.2mm Stabilizer (1)

1.1mm Stabilizer (1)
1.1mm A2 EZ A/ HF—(1) 1.2mm A2 EZ A H— (1)

Fiber Glass Upper Deck 55 (1)
S AT v IN—F v F55(1)

-14-



u | Click here to watch the assembly of the front and rear shock towers. |
6. Front And Rear Shock Tower Assembly [EROKS' HR/TQ

Y &UT v HET— DR
s

(r

4.8mm
Ball Stud L=5
R—IVA 2y K L=5

M3 x 8mm
Button Head Screw
REAIANY FRY1) 21—

§

Bulkhead Cover-A
NIV RAIN—-A

-

4.8mm
Ball Stud L=5

R—IVZAZ v FL=5 \ﬁ

M3 x6x 1.5mm

Spacer

AN—H—
M2.5 x 6mm

Socket Screw
Viy kAU 1—4.

M3 x 8mm /

t Button Head Screw

Note : Please repeat steps for Right Side assembly.

Front Shock Tower - B
TEE BIABOMEIIER Ty T EARELTIEEL,

7O b3y 27—-B

4.8mm
~ Ball Stud L=5
B _— KR—=IVRZvY FL=5

REIANY FRY ) 21—

-

Bulkhead Cover - A
NV~ RAIN—-A

J

4.8mm Ball Stud L=5
4.8mm R—JVRX & K L=5

Rear Shock Tower - A
V73w o27—-A

Note : Please repeat steps for Right Side assembly. 2"25 X 2mm
TEAER BIABOBEILIERT Y TEEIRLTLIEEL, ocket Screw
Viry bR a—

- /
-15-



https://www.3racing.hk/movies/CeroSport55_FrontAndRearShockTowerAssembly.mp4

u | Click here to watch the assembly of the front and rear stabilizer (sway) bars. |

7. Front And Rear Stabilizer Assembly CERD SPOR ORI
707+ &VTRAZES L — DR ( D/ =

(| A

M3 x 4mm
Set Screw
Yy bR 21—
M4 x 7 x 2.5mm ‘
Bearing
R7Y25
1.2mm Stabilizer
1.2mm A2 ES A H—
Stabilizer Locker 4.8mm
A2ESAH—OvH— Stabilizer Ball

AZESAH—KR=I

— @ 7 B ~N
ATTENTION
Assembled View  Jhitl: \_“_ﬂ_/

RV

Note: M3 x 4mm Set Screw does not need to
be tighten,just need to slightly touching
the stabilizer.
THEE M3x4mmty PRI 2—ER2ESA
HF—&@<Ov I LEVWTLREEWL., £y
RO 12— R2ESA -
2feb. F—5—T7, )

M3 x4mm
Set Screw
v X )1—

— |
ATTENTION

PLEASE

TEBYART A(DEXH‘NHJ\E)B{LELT": LTOmEE

ote: After the suspension arms are assembled, they should be
AL—XTBTENBETY,

N
[ able to move up and down freely.

-16-


https://www.3racing.hk/movies/CeroSport55_FrontAndRearStabilizerAssembly.mp4

7.Front And Rear Stabilizer Assembly

787k &VTRAZESAF - T

NS s e e A
CERD/SPORT S

(&

1.1mm Stabilizer
1.1mm A2 ES 14—

M3 x 4mm
Set Screw
Yy b XY VUa—

e

M4 x7 x2.5mm
Bearing
7YY

—
ATTENTION

Assembled View iLE:

™

0-3mm

M3 x 4mm
Set Screw
ty bR 21—

Stabilizer Locker
2EESAHF—Ovh—

4.8mm
Stabilizer Ball
ABZESAF—FR—)Ib

4 N\ B V4 N\
Note: M3 x 4mm Set Screw does not need to

be tighten,just need to slightly touching

the stabilizer.
THEE - M3xdmmty FRI Y 1—ERZESA

H—w<Ov I LELWTLEY, £y
PRI 1—ERZES AP — LB SR

S5 F—r—TT.
J

—
ATTENTION

PLEASE

~

able to move up and down freely.
THER I YRAT-LORAIHIERLE LS, LTOBHEE

Note: After the suspension arms are assembled, they should be
AL—XTBTENBETY,

)

J

-17-



=
@”DE’ ””/77

8. Upper Deck Installation / 7y IN\—F v+ DEFiF
(

s

Twist Bar 19mm
YA R FA—19mm

M2.5x 10mm | M2.5x 10mm
Socket Screw Socket Screw
Vhy bRGY 21— lvryrzgya—
|
I
M2.5 x 10mm | M2.5 x 10mm
Socket Screw [ Socket Screw
Viry A9 a1— | Viry bA9)a1—
|

M3 x 5mm
— M3 x 6mm Low-Profile Machined Screw
HE 5 35

Button Head Screw EEMIRY
REUANY KR a1—

t-':: M3 x 6mm

Button Head Screw
RNy FRYJ1—

Fiber Glass Upper Deck 55
A R@iET v IN—F v F55

-18-



Parts Include / ® &<

2HBIN—Y

7 V%
S CERDISPORT—>

-

@_ Outer Shaft Hub 3mm (4)
TUR—2 %7 T 3mm (4)

P

Suspension Pivot Ball with
Screw 4.5mm x 5.2mm (4)

O YRRV 3 VERYE
R—IbZY 4.5mm x5.2mm (4)

P

Suspension Pivot Ball with
Screw 6.5mm x 5.2mm (4)

O Y ARV 3 VERYE
AR—IVXT 6.5mm x 5.2mm (4)

Ol

M3 x 6 x 3mm Spacer (8)
M3 x 6 x 3mm AX—H— (8)

—

™

M6 x 10 x 3mm Bearing (8)
M6 x 10 x3mm N7 1) >4 (8)

4.8mm Suspension Pivot Bushing (8)

48mmYPARY Y3V ERY b Ty 5 (8)

o]

Upper Wishbone Spacer (8)

TYIN—J 4y aR—Y AR—H—

il

4.8mm Ball HEX L=5 (4)
4.8mm R—JU(73A) L=5 (4)

Knuckle Plate (4)
Fv oI TL—F (4)

M3 x 4mm Set Screw (2)
M3x4mm -ty F X7 1) 1—(2)

g

M3 x 6mm Button Head Screw (6)

M3 x6mm REZ Ay KX 21— (6

o

M3 x 12mm Button Head Screw (4)
M3 x12mm REZ Ay FXS ) 21—

M4 x 16mm Turnbuckle (4)
M4 x 16mm 2—> Ny 7 )b (4)

32mm Turnbuckle (2)
32mm Z—=>I\v 7)1 (2)

38mm Turnbuckle (2)
38mm Z—>I\wv )b (2)

4.8mm x 16mm Ball End (8)
4.8mmx 16mm R—)VT > K (8)

Cero Ultra Body Shield Upper-A (1) /B(1)

Cero Ultra Body Shield Upper 70mm (2)

AV b RT 12—V F7 v IN—70mm (2)

M

Cero Universal Swing Shaft (4)

)

(4)

EOIZN—HIV AL VTV v T M 4)

M3 x 5 x Tmm O-Ring (4)
ou>Y (4)

Front Upper Wishborn Ball Cap 5.2mm (4)

JAYbc7yIN—T4va
R—> R—JbF v v 7 5.2mm (4)

Composite Knuckle (4)
aAVRIy b FvIIb@4)

37-

Front Upper Wishbone B (1)
7Y r7yIN—T 10y aR=2B(1)

-q

Front Upper Wishbone A (1)

7OV 7 yvIN—T 4 v aR—2V A1)

OIS KT —IVFE7 v IiN—-A(1)/B(1)
(8)

Rear Upper Wishbone A (1)

U7ZT7vIN—J4vaR—2 A1)

<

Rear Upper Wishbone B (1)

D7T7vIN—J4vaR—2VB(1)

~

%

-19-



u | Click here to watch the assembly of the front and rear suspension knuckles. |

8. Front And Rear Knuckle Assembly
7ar b &V7FHy7IVORIF

D Ry N
CERDISRORT S

[
Left / {4

Upper Wishbone Spacer
FYN—"TI4vTa

R—2 AR—H—
\\\\\
(=

Wrench Body
(Not Included)

LY FiE

(RBICEEENTEYEEA. )

.

—
ATTENTION

_PLEASE

" Ceramic Grease
tIIvIIUR

Front Upper Wishbone A
7aY 7 viIN—
Ja4vTaR—VA

™~ Upper Wishbone Spacer

| TYIN—TavTa
I

g |

v

A= AR—H—

4.8mm Suspension
Pivot Bushing

4.8mm YAV 3>
ERy b TvI vy

\

~

Assembled View

M4 x 16mm
Turnbuckle = IS
2=y )b .%H_\L

Front Upper Wishborn Ball Cap 5.2mm
ZAYVETYIN—T1va
R—> R—)bF+v 7 52mm

Note : Please repeat steps for Right Side assembly.
TEERBIAAOHEILIFR TV TR LTIEEL,

/
Left / &

28.8mm

Upper Wishbone Spacer
TYN—Dqvya

R—> ZAR—H—
\

Wrench Body
(Not Included)

L2 Fif

RRBICIEENTEYEEA. )

—
ATTENTION

PLEASE

T Ceramic Grease
tSIvIIUR

L

Rear Upper Wishbone A
7T vIN—
TAyYaAR_VA

[~

™~ Upper Wishbone Spacer

| TYIN—Dq4yTa
I

g |

v

K=Y AR—H—

4.8mm Suspension
Pivot Bushing

48mm P ARV 3>
ERy Ty vy

M4 x 16mm
Turnbuckle
2= IN\v b

»

Assembled View
4057 [

Rd

S

Front Upper Wishborn Ball Cap 5.2mm
ZAVETYIN—T1va
R—> R—JbF+ v 7 52mm

Note : Please repeat steps for Right Side assembly.
TERBIABAOMILIERT Y TEREELTZEL,

[

)

J

-20-


https://www.3racing.hk/movies/CeroSport55_FrontAndRearKnuckleAssembly.mp4

8. Front And Rear Knuckle Assembly

7Yk &V7Fy71VORFIF

S o
CERD/SPORT—

Step 1

~

4.8mm x 16mm 4.8mm x 16mm

|
|
| Ste p 2 BallEnd 38mm Turnbuckle BallEnd
Left / &£l | R—IVIVF 38mm 2—VI\v b R—ILTVF
Suspension Pivot Ball with ~
Screw 6.5mm x 5.2mm ‘\
O HARYY aVERYE N
R—JV% Y 6.5mm x5.2mm [ N
I N N
| N X2
\ N < >
M3 x 6 x 3mm Spacer N = 4
M3 x 6 X 3mm ZX—4— \ N 65.1Tmm
Uy
|
| Ste p 4 | Please reassemble this section once again.
M3 x 6mm [ COBNEES—FEHEHPITTLIEEL
Button Head Screw M3 x 12mm |
REUAY X5 1) 21— Knuckle Plate [ Button Head Screw | M2x9.8mm Pin f
FyIIVTL—F | REvAw X5 1— | E/\l
! I"Cero Universal Swing Shaft L -
| | €O AZN=HYIV ALV T+ T b Thread Locker
Composite Knuckle | ! Low Shengin st
AVRIw by IIb ‘ Thread Locker
[ xvay o
|
I .
Drive Shaft Roller
Suspension Pivot Ball with | FS47vv7bO0—-5— M‘BEXZEn;\rE ?}egsirew
Screw 4.5mm x 5.2mm P T i 77777
O AR avERYE ~
A=)V 45mm x 5.2mm _ 7
_ -
-~
_ - M6 x 10 x 3mm
_ Bearing
- N7V
-~
-~
-~
-~
-~
-~
-~
- "
-~
_ 7 M3 x 6mm .\M3x6x3mm
- Button Head Screw Spafer
- REYAy FRH Y 1— AN—Y—
-~
-~ "
M3 x 5 x Tmm O-Ring a
- N M6 x 10 x 3mm - .
oU¥y Bearing Assembled View
NFUVY S
#Ha1
Outer Shaft Hub 3mm 4.8mm Ball HEX L=5
78— %7 FNT 3mm 48MM < FBR—ILZZ Y K - R5mm Note : Please repeat steps for Right Side assembly.
THEBIABOEILIERA Ty TEBVERLTEEL,
,,,,,,,,,,,,,,,,,,,,,, g e -
Step3
Cero Ultra Body Shield
Upper 70mm

+avIVES RF 4
=)V F7 v X—70mm

M3 x 4mm
Set Screw
ty bRV a1—

“

Cero Ultra Body
Shield Upper A
AUV ES RT7«
Y=IVRT7vIN—A

3mm %

able to move up and down freely.

THEHRB TV I IVEEHITIAE ETICHRIC

Note: After the Knuckle are assembled, they should be
MOEBHESHTHRBLEEL.

Nofte : Please repeat steps for Right Side assembly.
AR R AMOMILIER T Y TERRVIRLTLIZE LY,

[

/
\
\
[
\
\
[
\
\
[
\
\
[
\
\
|




8. Front And Rear Knuckle Assembly CERD SPORT.
782k &7 71VOMSFF (v )5 L =
\

Rear Knuckle / V7F+v71b
Left / &fil

Step 1

Step 3 M3 x6mm

Button Head Screw
REUANY RRY ) 1—

-hA'ITEIInllH
PLERSE

Suspension Pivot Ball with
Screw 6.5mm x 5.2mm

O YAV 3 VERY
FR—=IVXY 6.5mm x 5.2mm

Please reassemble this section once again.|

|
I
|
|
|
I
| ZOBRZEE S —EHFITTLLEN
|

4.8mm x 16mm 4.8mm x 16mm - —
Ball End Ball End M3 x 6 x 3mm Spacer r
R— VIV K 32mm Turnbuckle R— VTV K M3 x 6 x 3mm AR—H— |

32mm 22—\ 7L
IM2 x 9.8mm Pin f
| [« |

|
|
I
|
|
I
|
|
I
|
|
I
— — — =
| Cero Universal Swing Shaft (s
| | o2z ALV IV % T+ Thread Locker
222
\ I Low Stongin/ R
| I Thread Locker
X 2 [ | 2vny o7
[ |
58.7mm P I Drive Shaft Roller
H - ) ! FS4 Y%7 bO—5—
Assembled View _~ 7 composite Knuckle M3 X 2.5mm Set Screw
s AVKRI Y by oIb W ) 5 —
i hvA 7 ey - errarIaT
_ s
-
_ 7 M6 x 10 x 3mm M6 x 10 x 3mm
- Bearing Bearing
- NPz YOV
-
-
_
-~

\ Outer Shaft Hub 3mm
TIR— %7 M7 3mm
M3 x 5 x Tmm O-Ring
oy>y

A
v

M3 x 12mm
Button Head Screw
REUANY FRY)1—

N

Suspension Pivot Ball with H
Screw 4.5mm x 5.2mm Assembled VleW
O YRRV avERY -

FR—IV%Y 45mm x 5.2mm :%H-lL

M3 x6x3mm
Spacer
AN—H—

@

TERBABOMEILIER Ty TEZVIRLTZE L,

[Nofe : Please repeat steps for Right Side assembly. ]
4.8mm Ball HEX L=5

4.8MM R R—Ib

A&y K- R5mm

able to move up and down freely.
THEB TV I IVEEHITE ETICARIC
BHOERHESHTHEREEL,

[No(e: After the Knuckle are assembled, they should be]

\
\
\
\
\
\
\
\
\
\
\
\
\
\ .
\
\
\
\
\
]
\
\
~ Step 4
\ @
‘ ] X
Knuckle Plate ‘ | : .. ; N
FuoILTL—k ! ).
‘ > -
‘ : .
\ : s |
‘ .
‘ 3 "
\ -
| = \
‘ .!'.I j
\ o £ & .
‘ \
\
\
\
\
\

-22-



Parts Include / Sl Z&HBIN—Y [ERO/-? UR/T

4 N

-]

n 2.5x 6 x 0.4mm E-Ring (8)
2.5x6x0.4mmEY >4 (8)

Shock Piston (3 Holes) (4)
. M2.9 x 1.9mm O-Ring (4) a3y IER B R—IV)(4) Shock Top Plastic Cap (4)
@_ M2.9x1.9mmOY) > % (4) vavy by 7ITFvvT(4)

" O-Ring Cover (4)
BAG 6 OL 0U> 5 h1i— (@
Shock Silicon Cap (4)

< W <1 ~ W
Cero Big Bore Low Profile vavsy)aAvFyy7 @) Upper Cover (4)

a Absorber Ball Cap (4) 7y IN—HIN— (4)
oy sR7O—-70774Ib o
TIV—=N—K—=IbF+v T (4) o l M
Bottom Cap (4) M3 x 22mm Shock Shaft (4)
Aluminum Spring RhLFvy 7 (4) M3x22mm <3y o< %7 b (4)
Base Cover 14mm (4)
TIWVERTIT
/\“—Zi]l\\—14mm (4)

Adjustable Ring (4)
AR VT (4)

M1.4 x 14 x 20.5mm 5.75T Spring (2) M1.4x 14 x 20.5mm 6.0 T Spring (2) Oil Shock Body (4)
M1.4x14x20.5mm5.75T A7) 45 (2) M1.4Ax14x20. mm6.0TATUVT (2) FA4Ibv3vIRT 1 (4)
Yellow C2.6 White C2.5
J

| Click here to watch the assembly of the oil dampers. | . = = —7— 2.
u ‘ CERO/SPORT——

9. Oil Damper Assembly / Z 1 IV5 > 1\—DE{Fi}

4 ~ N\
( Shock Piston (3 Holes) \ ~
Step 1 Y3y IER B R—Ib) Step 4 RS Step 5
N
2 ) " / 1 10mm 1
E:ii):\gx 4mm gAhB szngT Please pre-thread the ball end hole by using a M3 Screw.
EUS 5 BN JYIAVFAIVENNBHIC. EIEMIZAEY T Y=L EEST,
aviyov7 —ER—IbF vy TR—IVICR Y TLTLIRELW,
N
Cero Big Bore Low Profile
2.5x6x0.4mm Absorber Ball Cap
E-Ring Oy IR7 O—707 741V [
EVVT ' \— R
N J

TV—N—FR=bxvv 7 ﬁlﬁngnf

|
|
I CORRECT
| R
r N

Oil Shock Body |

AT avIRT4— \
| )\ Ceramic Grease
‘ ) €53vs5U%
I
| 0O-Ring Cover
‘ oY G hiN—
[ Bottom Cap ® INCORRECT
| RELFry T IR

~ - M2.9x 1.9mm
~ 0O-Ring
~ oy
N
~N
Adjustable Ring ~
AREYVY >
- . 7

-23-


https://www.3racing.hk/movies/CeroSport55_OilDamperAssembly.mp4

== = o,
9. 0il Damper Assembly / IV IN\—DE{Fi} @”@%0@7 ==
-

1.Fully extend the shock shaft until piston is at the bottom of shock body, \
- while holding the shock upright fill shock oil to the level shown on the diagram to the left.
ATTENTION 2av oIy 7 hESIVT. ERMUBY IV IRT A —DRETICLTTEL,

PLEASE BHILYav IV v T MESIWT. YavIFCIVEERITRTDESITEALTLEEL,
. 2.Slowly compress and extent shock shaft to remove any air bubbles under the piston.
UpperDCover“ Dby TNEHGNBELSIC. EXFVELTIRBHLTTEL. KEHESGEBET.
Ty IN—HIN— ER Y OBBEHITTTEL,
3.Fully extent shock shaft, top up shock oil if necessary and allow to rest for 5 minutes
or until all air bubbles have been removed.
BEYavIVv T FESIVT. ERMUBYa v IRTAORETICLTTEL, BE
ThhE. YavIF/IVERRELTTEL., KiahhaE3Ic. 54<50Wravy
EBEVTTEL,
Shock Top Plastic C. 4.Install Silicon Cap at an angle as shown in diagram below and bleed out any excess oil.
shock Top Plastic Cap Y3y sYYAYFE Yy TERBIC, V3 v IRTA—IKBYHFTTEL,
YavobyITFvT DROF A VRN TREDHERORRTT.
5.Fully tighten the cap and clean off any excess oil.
FrvT7ELoDNYVEWFIFZEBHOT. WA IV EER>TTEL,

Shock Silicon Cap
#350 Silicone Oil e PV EVE S DY)
#3500 QYA A1V

INCORRECT CORRECT
FER Q%
Install shock silicon cap on to shock body in an angle as shown,

it is normal for excess oil to leak out.

TaviIRTa—IcTavy o) aAVF vy TERY TS EEE.
\ DPEDAAIVHRENET. ZThEEEDRRTY. j

(" )

Front / 7Ok

Assembled View
#HIT ™ @

M1.4x 14 x20.5mm 6.0 T Sprin: @
RAFYVY White C2.5
Aluminum Spring Base Cover 14mm
Aluminum Spring Base Cover 14mm TIWERT VG R—=ZH/3—14mm
TFIVERTY VG R=ZH/N—14mm

Assembled View

M1.4x 14 x20.5mm 5.75T Spring BT R

ZATYVY Yellow C2.6




== N —— = A
Parts Include / R GICEHB/I\—Y @”@%”@7;7

- i0 op D
M3 x 3mm Set Screw (1) .
M3x3mm+twy kX&) 2—(1)  3MMFlat Head Washer (2) Battery Housing_E (2) 8mm Servo Post (1)

3MM 75 fAY Ry v — (2) INYTU—=I\TTIVF EQ) 8mmF—RERZ k(1)

I

. M3 x 16mm Set Screw (2)
M0.6 x 4.4 x 8_4T Spring (2) . 1 - —
M0.6x 4.4x 8 4TAT Y% (2) M3x16mm % FR7Y2—0)
BAG 7 LM
Servo Mount (1)
M 18mm Turnbuckle (1) o e~
18mm 2 —> 13 )b (1) T—ARRTYH()
M3 x 6mm Button Head Screw (3) ’
M3 x6mm RZ Ay FX71) 12— (3) o Servo Plate (1)
h ' H—KRTL—F (1)
M3 x 8_8mm Flat Head Screw (1)
M3 x 6mm Flat Head Screw (5) M3x8 8mm 7Sy kAw FXZ 1) 21— (1)

M3x6mm 75y kAwY KX 12— (5) ‘

Battery Housing_C (2)
M3 x 8mm Flat Head Screw (9) Ny FU—=I\TIIVT C(2)
M3x8mm 75w kAW FXH 1) 21— (9) -

s G

Battery Housing_A (1)
Ny TV=N\TIVT A1)

M3 x 8mm Button Head Screw (3) Battery Housing_D (2)
M3 x8mm KRR Ay KR 21— (3) Ny TV—=I\TI>YJ D(2) Battery Housing_B (1)
] n Ny TU—=I\NDIVF B(1)
4.8mm Ball Stud L=5 (1) 4.8mm x 16mm Ball End (2)
4.8mm R—JL A% FL=5(1) 4.8mmx 16mm R—JVIT> K (2)

J

u Click here to watch the installation of the steering servo and electronics

10. RC Unit Installation / RC1.='y FOERY (I} @ER@@‘”@T =

- )
u ‘ I
Step 1 Step 3 S e
FHTHEY LA ) PLEASE

3mm Flat Head Washer
3mm 73y bA
AV

Servo Mount
HY—KRIIU b

8mm Servo Post
smmy—RKKXb+ 7

Flat Head Screw 3mm Flat Head Washer -

A

S w K _ - Ball Stud L=5
7Iv Ny FRI)a 3mm 735y kA 7 R—IVRZ Y FL=5
M3 x 8mm yRIyye—
Button Head Screw P -
REIAY FRIU21— -

e
7~
7

7 “Assembled View

|
|
|
I
|
|
‘ 4.8mm
|
|
I
|
|
I

Servo Saver 23T

M3 x 6mm Ny y
H—Re4/\—23T
e = IS Button Head Screw
7 AN REYAY FRIYa—

\ ~



https://www.3racing.hk/movies/CeroSport55_RCUnitInstallation.mp4

10. RC Unit Installation / RC1. =y FOEW{FLF

P .
CERD/SPORT

18mm Turnbuckle

Step 1

4.8mm x 16mm
Ball End
R—=IVIVF

Step 3

Receiver

Ly—in—

(Not Included)
(HRIBRFNTESYELA. )

Double Sided Sticky Tape
mET—7

Double Sided Sticky Tape
mET—7

M3 x 6mm
Flat Head Screw
7Y ANy FXYJa1—

q-—ni

18mm 2—>2/\v 7))L

Cut/Av bk

4.8mm x 16mm
Ball End
R=ILITV K

N

43.7mm
Assembled View
A3

M3 x 8mm
Flat Screw
7Zv bRV a—

T

Servo Plate

Y—RTL—+

ESC (Not Included)
ESC (HRICIERFNTEYVEEA. )

Double Sided Sticky Tape
mET—7

-26-



10. RC Unit Installation / RC1. =y FOEY{FLF

S S e, N
CLRO|SPOR e

M3 x 8mm

Button Head Screw A'

REYAY FXHY 21—

Spring
RTIG

M3 x 16mm
Set Screw

Battery Housing_E

Battery Housing _B
Ny FU=INIIVT B

- '\ -
M3 x 6mm T -

MO0.6 x 4.4 x 8_4T

ty bRV ) 21—

NYFU—=INIIVT_

Button Head Screw -
REUAY FRIYa1—

Battery Housing_D
Ny TFY=I\NIIV5 D

\é
-~
-

Battery Housing_C
Ny FV=IN\IIV5 C

4

E

M3 x 8_8mmFlat Head Screw
M3x8.8mm 73y kAY FXY1)1—

M3 x 8mm
Flat Head Screw
7Y Ny FRY)a1—

Vs

~

M3 x3mm
Set Screw
Yy bR Ja1—

!

Motor (Not Included)
E—2—(RAIITEE
nNcsvEtA. )

64 Pitch 29T Pinion Gear

(Not Included)

64Ky FITE=F VF7
(HRBICERFNTEYEEA. )

MO0.6 x 4.4 x 8_4T
Spring
2TYYG

M3 x 16mm
Set Screw
Yy bRYVUa—

Battery Housing_E
Ny TFU—N\IIVJ_E

Battery Housing _A
Ny TU=INTIVT_A

-27-



72N

([Eﬂi?/s' aﬁr/r

Parts Include / ®#micE HB/I\—Y

f BEzzzrrrrrrrrrETED
o Front Body Post (2)
7YV ERT4 =R (2)

h

Rear Body Post (2)
YT RT4—KRA(2)

Flanged Nut - 4mm (4)
75IFw b -4mm (4)

Upper Bumper Holder (1)
Ty IN—INVIN—=FRIVE— (1)

Rear Fiber Glass Body Plate (1)
DT HS AMHERT « TL— (1)

= P

Foam Bumper (1)
TA—=LINVIN—(1)

Composite Upper Bumper (1)
AVKRI Y b7y IN—INVIN—(1)

\_

= N

M3 x 6mm Button Head Screw (4)
M3 x6mm RZ ANy FX5Y) 12— (4)

e

M3 x 8mm Button Head Screw (2)
M3 x8mmRZUAY FX7 1) 1—(2)

(

M3 x 10mm Button Head Screw (2)
M3 x10mm REZ ANy FX7 1) 21— (2)

e

M3 x 8mm Flat Head Screw (4)
M3 x8mm 75w bAY RRXY 1) 21— (4)

Bumper (1)
ININ—(1)

J

u | Click here to watch the assembly of the front bumper and body posts. |

11. Front And Rear Body Post Assembly
787k &UTERT4— KA PORIF

§= N T =
CLERO/SPORT

( N

Composite Upper Bumper
AVRI Y b Ty IN—INVIN—

M3 x 8mm
Button Head Screw
REUANY FRY)1—

Foam Bumper
TH—LINVIN—

Front Body Post
A=DZ
T4—KZ+

Bumper
INVIN—
M3 x 8mm

Flat Head Screw

7Y ANy FRYJa1— M3 x 8mm

Flat Head Screw
73y Ny FR7Ua2—

M3 x 6mm Front/ 70Ok \

Button Head Screw
I ? REIA\Y FRT 21—

—
ATTENTION

Upper Bumper Holder
79 K= IR S E— PLEASE

height can be trimmed (cut) as required.
TEE RTA—RRAMRIRT A —DEEICAEDET

Note: After mounting the body shell, the front body post
DEEHTHY FLTLREY,

-28-


https://www.3racing.hk/movies/CeroSport55_FrontAndRearBodyPostAssembly.mp4

11. Front And Rear Body Post Assembly Z—N
JOVk & YT EF A~ KA O _CERD/SPORT =

M3 x 6mm \
Button Head Screw

Rear Body Post «'k’)? Ny FR)a1—
UT7RT4—RX b+

Rear Body Post
YT7RT =KX+

Rear Fiber Glass Body Plate
M3 x 10mm UTHSRAHERT 1« TL— b
Button Head Screw

REUAY RRIY1—

M3 x 1T0mm
Button Head Screw
REUANY FRY)1—

Flanged Nut~4mm
757YFw b -4mm

height can be trimmed (cut) as required.
TEE IRTA—KRAMIRT 4 —DBEEICEDET

Note: After mounting the body shell, the front body post
REEFTEGAY FLTIREEY,

Note : Please repeat steps for Right Side assembly.
THRBIABOELIERA Ty TERRLTEEL,

Final Assembled View

1 m\ n .




DRIVER %=

DATE  20/05 /2023

FINAL POSITION (V31755

BESTLAP (B fEEED

> <=
CERO SPORT~

arouIT «=s  SACC  [LASS wam BLINKY
B PLAcE we) ] maor =w) ourogor =5 | ) OPENSTOCK
W TRACK (53 ASPHALTCE%) | CARPET (%) U] moprry
1/18 SCALE RADIO CONTROL FWD CHASSIS W reacrion ensr) [ HIGH (5) MEDIUN () ] sow =)
SETUP SHEET W 7RACK CONDITION (5H355%) AATEE) [ sumpy (@)
SOLID AXLE 17171?[ ’; ""55 ABSORBER  wimz |\Wi/)d 3014
h (EHEEE) S e UFPFPEFR f Il GREE) hE) o,
h O] ceme (2t) HINGFIN *3 —
- (HhiRE/ER) 3 . CAMBER ANDLE
Q ) wr/e == HEX 5 ”2‘”% (fg) JOLES (sMER) 15 °
. THICKNESS 3.0 N _
§ et 3 Al J = | sway sar 5459
i we STEER 4 ppER [INKAGE SPRING GH%) 11
ABSOREB INNEFR SFACEFR 3\57’6'"9 L
A?? o = = P m:”;W DROOP (HEETSTE)
@ = (CAEETEERE4R) 1.9
o AOLLING wrren ves L1 m0 WA | spumsror
N SHIMS s | #EBOUND G (ﬁ%’%ﬂ:ﬂﬁﬁ)s 0
P ¢ HOUSING 0 % v
T roor AT
O o w | [ASTER (TEF) TOE ANGLE (ﬁ;ﬁ)
ACKERMAN SFACER LOWER WISHEONE SHIMS 4
CEAR DIFF [ spo0l () T A | #IoE HEIGHT
(R 22 ) 3 o1 () (R t52)
Gear (&) o 2 mm
m (EREER) ROLLING # 350
SHIMS . CAMBER ANDLE
h K werg HEX 3 ’ ’z”é’s(f LS (3ME)
- o 175 °
h Puddy 3.0 mm THICK NES'S o .
() Sway AR iR
LOWER WISHBONE SHIMS SPRING GH%%) WhY BR (r15t%)
3Racing 1.0 rmr
D ; ,‘,;%” Ovus BODY UFPFPER LINKAGE White i
" SHIELD INNER SPACER DROOP (HEET72)
hdu 0 o ALLOWED BLADDER FOAM
S 0 s 0 v CRARETE SR 4) 27
ves [ mo [V —
3 o [ DOWNSTOP
wreeri | pEggunD () (B LEIRA)
BEARING 0 % il
HOUSING
AT TOE ANGLE (5 fa)
ARS p— \ | casrer ) R
SPACER 3 s g 0 2
REAR BODY POST
PLACED

O /4 STRULTURE
M &/5 STRULTURE

M
v MOTOR MOUNT SCREWED FOSITIONING
@ DELT TENSION ALLOWED

Y] M

SCREWED
vES [ VES USED SET
Om

M

M HORIZONTAL
O UERTICAL

=

FRONT THREAD 188 romn

REAR THREAD 187 ror

WHEELBASE 257 ommr

WETGHT 1320 ¢
TG ||:7:|-__- - TOMMENT:
LEO/E A LZZL RSV | spup gean snm) 887 | 641w | piovon ceapusre 42 7
s Rush / Rush : -
([;ggg)ﬂ(//yp 36X I 36X MOTOR (%8)  MAGNUM 13.5 BATTERY (Zit) [P 6000 MAH
INSERT SET 7/ SET £SC (®®m)  HW XR10 Stock SERUO (@m) Power HD R15
wcEs SET 7/ SET Bopy (=%) Twister wing (%)  Std
TIRETREATIENT pider  J]  Spider FINAL DRIVE RATIO (it) [SPUR/PINION K1.9):1 - 3.98




DRIVER DATE

7 7

FINAL POSITION (V31755 BESTLAP (BA£E%0

> <=
CERO SPORT~

LIRCUIT (wi8) LLASS wm) ] BLINKY
B PLAcE we) ] maor =w) ] ourooor =50 | ] OPENSTOLK
W 7RA0H ) (] aspwaircas) [ ] canper vy | L MODIFY
1/18 SCALE RADIO CONTROL FWD CHASSIS W reacrion ensr) [ HIGH (5) [ meprum () ] sow =)
SETUP SHEET W 7eack conprrion sesr) [ marces [ sumey 5
SOLID AXLE BODPY (Qves ABSORBER  wmes \W)/)4//4(/4
(EEEeE) || seoo (E#) SHIELD Om UPPEFR I G (b0 5E)
ALLOWED o
h O] ceme (2t) HINGFIN #
(HRE/ER) o PISTON (5%) [ﬂlr(lﬁgg)llﬂ[ ]
Q _or/e TIIIL’I(NEJT 2 3 4 HOIES
2 e | sunvamomm
i) oo STEER e pER [INKAGE SPRING (385%)
ABSORB INNER SFACER -
SPACER mm DROOP (EE1572)
BLADDER FOAN
@ (REETE RS 4) mm
o AOLLING wrren ves L0 L1 | ooumsror
N J'IIIMJ' ”E,,mﬁ REBOUND (35:5) (R LR )

IIIM

ACKERMAN SFACER

LOWER WISHPONE SHIMS

LOWER -:
o o

IIﬂMI'INﬁ

%

nrm

[ASTER (M7

TOE ANGLE (R f8)

CEANl DIFF D Spool (z)

(EREEE)

h = [ Gear (=)
m (R /B )
h Wt/g

° Puddy
h ()
P\\ ABSOR/PB
R SPACER

nn7

o’

ARS

Oves BOPY
Ono SHIELD

SPALER  mm

FOLLING
SHIMS

wm THICKNESS
LOWE WISHPONE SHIMS

UFPFER LINKAGE
INNEHR SFACER
ALLOWED

nnm

UFPER

BEARING
lIﬂ”J'INE

Q:

LOWER |

ABSORBER WM&
01l (HRE)
#

PISTON (BE)
2 3 4 HOLES

nn7

SPRING (%)

BLADDER FOAM
(HEBTRAR )

ves[ o (]

REBOUND (3%7%)

%

[ASTER (MF%)

RIDE HETGHT
(Bt E)

nrn7

LAMBER ANDLE
(M fa)

SWAY BAR (51542

nn7

DROOP (E1712)

nn7

DOwnsToP
(RS LEBR{3L)

nn7

TOEANGLE (R f8)

FRONT (RO

O /4 STRULTURE
U S/ STRULTURE

REAR T

SCREWED
M YES [ VES USED SET
Owno SCREW

SPUR GEAR (x#.85) PITCH | PINION GEAR 7

TIRE
(B& RZ)

T

v MOTOK MOUNT SCREWED FOSITIONING
@ DELT TENSION ALLOWED

FRONT THREAD

REAR BODY POST
PLALED
O HorIzonraL

O UERTICAL

=

mm

REAR THREAD

mm

WHEELBASE

nrn7

WEIGHT P

compPouno
(BA B2 1E)

INSERT
(BaRE)

MOTOR (%:%) BATTERY (®it)
£SC (=) SERUO (1RRR )
BODY (#3%) wIng (m#)

WHEEL
[C)

NNNNN

TIRE TREATMENT
(B 7K)

FINAL DRIVE RATIO (i5tt) [SPUR/PINION ¥1.9):1 -

LOMMENT:




( KIT-CERO SPORT ) Final Gear Ratio Chart / (KIT-CERO SPORT ) 771 FIV¥7 L FFv¥—F

Raio No. OF 48 PITCH PINION GEAR
1.90 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46
84 10.64| 9.98| 9.39| 8.87| 840 7.98| 7.60] 7.25[ 6.94| 6.65
83 10.51] 9.86| 9.28| 8.76] 8.30| 7.89| 7.51 7.17| 6.86| 6.57| 6.31
82 10.39| 9.74| 9.16] 8.66 8.20( 7.79| 7.42| 7.08| 6.77[ 6.49| 6.23] 5.99
R 81 10.26| 9.62| 9.05| 855/ 8.10[ 7.70| 7.33] 7.00| 6.69[ 6.41 6.16] 5.92| 5.70
m 80 10.13| 9.50( 8.94| 8.44| 8.00[ 7.60] 7.24| 691 6.61] 6.33] 6.08 585 5.63] 543
G 79 10.01] 9.38| 8.83| 834 790[ 751 715 6.82[ 6.53] 6.25| 6.00 577 5.56| 5.36| 5.18
78 9.88] 9.26| 8.72( 823| 7.80] 7.41[ 7.06| 6.74] 6.44] 6.18] 5.93| 5.70] 549 529| 511 4.9
m 77 9.75| 9.14| 8.61 8.13| 7.70f{ 7.32| 6.97| 6.65| 6.36] 6.10( 5.85| 5.63| 542| 523 5.04f 4.88] 4.72
o 76 9.63] 9.03| 849 8.02| 7.60| 7.22| 688 6.56| 6.28/ 6.02| 578 555 535 5.16] 4.98| 4.81| 4.66[ 4.51
(7)) 75 9.50| 8.91| 838 7.92| 750 7.13| 6.79] 6.48| 6.20[ 594| 570 548 528 5.09] 4.91| 475 4.60] 4.45 4.32
T 74 9.37| 8.79| 827 781 740 7.03[ 6.70| 6.39] 6.11| 586| 5.62| 541 521 5.02] 4.85 469 4.54] 439 426 4.14
O 73 9.25| 8.67| 8.16[ 7.71] 7.30| 6.94 6.60| 6.30] 6.03 5.78| 555 533 514 4.95| 4.78| 4.62| 4.47| 433 4.20[ 4.08] 3.96
[ 72 9.12) 855/ 8.05| 7.60| 7.20| 6.84] 6.51 6.22| 595/ 570 547| 526 5.07] 4.89) 4.72| 456 4.41| 4.28]| 4.15 4.02[ 3.91 3.80
o 71 8.99] 843| 794 749| 7.10| 6.75| 6.42( 6.13| 587 5.62| 540( 519 5.00[ 4.82| 4.65| 450, 4.35] 4.22| 4.09| 397 385 3.75 3.65
[o'e) 70 8.87| 831 7.82[ 7.39] 7.000 6.65 6.33] 6.05| 578 554| 532 5.12| 493 4.75| 4.59| 443 429| 4.16| 4.03[ 3.91] 3.80] 3.69] 3.59| 3.50
< 69 8.74| 819 7.71 7.28| 690/ 6.56] 6.24| 5.96| 5.70| 546 524 5.04| 4.86] 4.68| 4.52| 437 4.23]| 4.10| 3.97| 3.86] 3.75| 3.64| 3.54| 345/ 3.36
LL 68 8.61 8.08) 760/ 7.18| 6.80| 6.46| 6.15| 587 5.62| 538| 517 4.97| 479 4.61] 4.46] 431 417 4.04] 3.92| 3.80| 3.69] 3.59[ 3.49| 3.40] 3.31 3.23
O 67 8.11 7.60( 7.15| 6.76] 6.40| 6.08 5.79| 5.53| 5.29| 5.07( 4.86| 4.68] 4.50| 4.34| 4.19] 4.05| 3.92| 3.80] 3.68[ 3.58| 3.47| 3.38] 3.29( 3.20| 3.12] 3.04] 2.97
(o) 66 8.36| 7.84| 7.38] 6.97| 6.60] 6.27 597| 5.70| 545 523| 5.02| 4.82| 464 4.48] 432 418 4.05 3.92| 3.80[ 3.69] 3.58 3.48| 3.39] 3.30] 3.22| 3.14] 3.06| 2.99
Z 65 8.23| 7.72| 7.26| 6.86| 6.50| 6.18| 5.88| 5.61| 537 515| 4.94| 4.75| 457 441 4.26| 412 3.98| 3.86| 3.74 3.63] 3.53| 3.43| 3.34] 3.25| 3.17[ 3.09] 3.01] 294 287
64 7.60] 7.15| 6.76] 6.40| 6.08| 5.79| 553 5.29| 5.07| 4.86| 4.68| 450 4.34[ 4.19] 4.05| 3.92| 380/ 3.68] 3.58| 3.47| 3.38] 3.29| 3.20] 3.12) 3.04f 297 2.90| 2.83] 276
63 7.04)] 6.65| 6.30] 5.99| 5.70| 5.44| 520 4.99| 4.79]| 4.60] 4.43] 428 4.13[ 3.99| 3.86| 3.74] 3.63| 3.52| 3.42| 3.33] 3.24 3.15] 3.07] 2.99] 292| 285 2.78| 2.72| 2.66
62 6.54] 6.20| 5.89[ 5.61 5.35| 512| 491 4.71]| 4.53] 4.36] 4.21] 406/ 3.93| 3.80| 3.68 3.57| 346( 3.37| 3.27] 3.18] 3.10[ 3.02| 2.95| 2.87| 2.80| 274 2.68| 2.62| 2.56
Ratio No. OF 64 PITCH PINION GEAR
1.90 20.00 | 21.00 | 22.00 | 23.00 | 24.00 | 25.00 | 26.00 | 27.00 | 28.00 [ 29.00 | 30.00 | 31.00 | 32.00 | 33.00 | 34.00| 35.00 | 36.00 | 37.00 | 38.00 | 39.00 | 40.00 | 41.00 | 42.00 | 43.00 | 44.00 | 45.00 | 46.00 | 47.00 | 48.00 | 49.00 | 50.00 | 51.00 | 52.00 | 53.00 | 54.00 | 55.00 | 56.00 | 57.00 | 58.00 | 59.00 | 60.00 | 61.00 [ 62.00 | 63.00 | 64.00 | 65.00
112.00] 10.64| 10.13| 9.67| 9.25| 8.87| 851| 8.18] 7.88| 7.60| 7.34| 7.09| 6.86] 6.65
111.00| 10.55 10.04] 9.59| 9.17| 8.79| 844| 811| 7.81| 7.53| 7.27| 7.03| 6.80| 6.59 6.39
110.00| 1045 9.95] 9.50| 9.09] 871 836 804 7.74| 7.46| 7.21| 6.97| 6.74| 6.53] 6.33] 6.15
109.00| 10.36) 9.86| 941 9.00| 863| 828 7.97| 767| 740 7.14| 6.90| 6.68] 6.47| 6.28| 6.09] 5.92
108.00| 10.26] 9.77| 9.33| 892| 855 821| 789 7.60| 7.33| 7.08] 6.84| 6.62| 6.41 6.22| 6.04| 5.86
107.00( 1017 9.68( 9.24| 8.84| 847 813| 7.82| 753| 7.26| 7.01| 6.78| 6.56| 6.35| 6.16] 598/ 5.81 5.49
106.00| 10.07| 9.59| 9.15( 876| 8.39| 806| 7.75| 746 7.19| 6.94| 6.71] 6.50| 6.29| 6.10] 592| 5.75 5.44| 5.30
105.00| 9.98| 9.50| 9.07| 867 831| 7.98| 7.67[ 7.39| 7.13| 6.88| 6.65| 6.44| 6.23| 6.05| 587 570| 5. 539 525 5.12
104.00 9.88] 941| 898| 859| 823| 7.90| 760 7.32| 7.06| 6.81] 659 6.37| 6.18] 599| 581 565 549 534 520| 507 4.94
103.00f 9.79] 9.32| 890| 851| 815 7.83] 7.53] 7.25| 699| 6.75| 6.52| 6.31| 6.12| 593| 576 559| 544| 529 5.15| 502 4.89| 4.77,
102.00| 9.69| 9.23| 8.81| 843| 8.08| 7.75| 7.45| 7.18| 6.92| 6.68| 6.46] 6.25| 6.06| 5.87| 5.70] 5.54] m.ﬁ_ 524| 510| 4.97| 485| 473] 461
2 [101.00] 960] 9.14] 872] 834] so0of 768 738 7.11| 685 662 640| 6.19] 6.00| 5.82| 564 548 533 519 505 4.92| 480 468 457 4.46
A 100.00| 9.50| 9.05| 864 826 7.92| 7.60| 7.31| 7.04] 6.79] 655| 6.33] 6.13] 594 576 559 543 @NE 5.14| 5.00| 4.87| 475| 463 452| 442| 4.32
_.a_bL 99.00 [ 9.41| 89| 855 818 7.84] 7.52| 7.23] 6.97| 6.72[ 649 6.27[ 6.07[ 588 570 553| 537 523 508 4.95| 482] 470| 450 448 437[ 428 4.18
98.00 | 9.31] 887| 846 810 7.76] 7.45| 7.16] 6.90] 6.65| 6.42| 621 6.01| 582| 564 548| 532| 517| 5.03| 4.90| 4.77| 4.66| 4.54] 4.43| 4.33| 4.23] 4.14] 4.05
& [o7.00] 922 878 8.38| 801| 768 7.37| 7.09] 6.83] 6.58] 636| 6.14| 595| 5.76] 558| 542| 527| 512| 4.98] 4.85| 4.73| 4.61| 4.50] 4.39| 4.29] 4.19] 4.10[ 4.01] 3.92
W 96.00 912| 869] 829 7.93| 7.60] 730 7.02| 6.76] 651 6.29] 6.08] 5.88] 5.70| 553| 5.36| 521 507| 4.93| 4.80| 468 4.56| 4.45| 4.34| 4.24| 4.15| 4.05| 3.97| 3.88] 3.80]
o) | 9500 | 903 860] 820] 7.85| 7.52| 7.22| 6.94| 6.69] 645 622 602 582] 564] 547 531 516] 501] 488| 475| 463| 4.51| 440 4.30| 420] 40| 4.01] 392 384 376] 368
T 94.00 8.93] 850| 812 7.77| 7.44| 7.14| 687 661 6.38 6.16] 595 5.76] 558 541| 525 510 4.96] 4.83| 4.70| 4.58| 447 4.36| 425 4.15| 4.06] 3.97| 3.88] 3.80] 3.72| 3.64| 3.57
QO 93.00 8.84| 8.41| 803 7.68| 7.36] 7.07| 6.80 6.54| 6.31 6.09] 589 570 5.52| 535| 520| 505| 491| 478 4.65| 453)| 442 431| 4.21| 411 4.02)| 393 3.84| 3.76] 3.68| 3.61| 3.53| 3.46
= | 92.00 8.74| 832| 795 760 7.28] 6.99] 6.72| 6.47| 6.24| 6.03] 583 564 546 530| 5.14| 499 4.86| 4.72| 4.60| 4.48| 437 426 416| 4.07| 3.97| 3.88 3.80| 3.72| 3.64| 3.57| 3.50] 3.43] 3.36
m 91.00 865 823 7.86] 7.52| 7.20| 6.92| 6.65| 6.40| 6.18] 596| 576 558 540| 524 509 4.94] 480 4.67| 455 443| 432 422] 412) 402 393 384 3.76] 3.68| 360 3.53] 3.46| 3.39] 3.33| 3.26|
< [9000| 855 814 7.77| 7.43| 7.13| 6.84| 658] 6.33] 6.11| 590 570| 552 534 518 503 489 475 462 450| 4.38) 428 4.17) 407| 3.98) 389| 380 3.72| 364| 3.56| 349| 342 335 3.29| 323] 3.7
© | 89.00 8.46| 805 7.69] 7.35| 7.05| 676 6.50| 6.26| 6.04| 583] 564 545 528| 512| 4.97| 4.83] 4.70| 457 445| 434] 423] 412| 403) 393 3.84| 376| 368 3.60] 3.52| 345| 3.38] 3.32| 325 3.19] 3.13| 3.07
LL [8s00| 836 796 760 7.27| 697] 669 643 6.19] 597| 577 557 539 523| 507| 492 478 464 452 440[ 429 418 4.08| 3.98| 3.89] 3.80| 3.72| 363| 356 348 341 334 328 3.22| 3.15| 3.10| 3.04] 2.99
o 87.00 827 787| 7.51] 7.19] 6.89] 661 6.36] 6.12] 590 570| 551 533 517| 5.01| 4.86| 4.72| 4.59| 447 435 424] 413 403| 3.94| 384 3.76| 3.67) 359| 3.52| 344| 337| 3.31] 3.24| 318] 3.12] 3.06| 3.01] 2.95| 2.90,
O |8600| 817 7.78] 7.43| 7.10] 6.81] 6.54 m.mw_ 6.05| 584 563 545 527| 511 4.95| 4.81| 4.67 ﬁ 4.42| 430] 419 409 3.99| 3.89| 3.80| 3.71| 363| 3.55[ 348| 340| 3.33] 3.27| 324| 3.18] 3.12| 3.06| 3.01| 2.95] 2.90| 285
Z [ 85.00 769 7.34] 7.02| 673 646| 6.21| 598 577| 557| 538 521| 505 4.89 475 4.61| 4.49| 4.36| 4.25| 4.14| 4.04| 3.94] 385| 3.76| 3.67) 3.59| 3.51 344 336| 330 3.23| 317| 3.11| 3.05| 299] 2.94| 2.88| 283 278 2.74
84.00 7.25| 6.94] 665 638 6.14] 591| 570 550| 5.32| 515 4.99| 4.84| 4.69] 4.56| 4.43| 4.31| 4.20| 4.09] 3.99| 3.89] 3.80| 3.71| 3.63]| 3.55| 347 3.40| 333| 326 3.19| 3.13| 3.07] 3.01] 296 2.90| 2.85| 2.80| 2.75| 2.71| 2.66|
83.00 6.86| 6.57| 6.31| 6.07| 584| 563 544| 526| 509 4.93| 4.78| 4.64| 451 438 4.26] 4.15| 4.04] 3.94| 385 3.75| 3.67| 3.58| 3.50| 3.43| 3.36| 329 3.22| 3.15| 313 3.07| 3.01| 2.96| 2.90| 2.85| 2.80] 2.75| 2.71] 2.66| 262
82.00 6.49| 6.23| 599 577| 556 537 519| 5.03| 4.87| 4.72| 458 445 4.33| 421] 4.10] 3.99| 3.90| 3.80] 3.71| 3.62| 3.54| 346 3.39] 331| 325 3.18| 3.12| 3.05[ 3.00] 2.94| 289| 2.83| 278 2.73| 2.69| 2.64| 260 2.55| 2.51
81.00 6.16| 592 570| 550 531| 513 4.96| 4.81| 4.66| 4.53| 4.40| 428 4.16]| 4.05] 3.95| 3.85| 3.75| 3.66| 3.58( 3.50| 3.42| 3.35| 3.27) 3.21| 3.14] 3.08| 3.02| 296 290 2.85 2.80| 2.75| 2.70| 2.65| 2.61| 2.57| 2.52| 248 244
80.00 5.85| 563 543 524 5.07| 4.90| 4.75| 461 4.47| 434 422 411] 400 390 3.80| 3.71| 3.62] 3.53| 345 3.38| 3.30| 3.23| 3.17| 3.10] 3.04| 298| 2.92| 287| 281 276 271| 267 262| 2.58] 2.53| 249 245 2.41| 2.38
79.00 556 536 5.18| 500 4.84| 4.69]| 455 4.41| 4.29| 4.17| 4.06] 395 3.85 3.75| 3.66] 3.57| 3.49| 3.41| 334/ 3.26] 3.19] 3.13| 3.06| 3.00| 2.94| 289 2.83| 2.78| 2.73| 268 2.63| 2.59| 2.54| 250 246| 2.42| 238 235 231
78.00 520| 511 494 478 463 449] 4.36] 423 412 4.01] 3.90| 380 3.71| 361 353 345 3.37] 3.29| 322 3.15| 3.09] 3.02| 296| 291] 3.15| 2.80| 2.74| 269 265 260 256 2.51| 247| 2.43] 239 235 232 2.28
77.00 5.04| 4.88| 4.72| 4.57| 4.43| 430 4.18| 4.06| 3.95 385 3.75| 3.66| 3.57| 3.48] 3.40| 3.33| 325 3.18| 3.11| 3.05| 299| 293| 2.87| 281 2.76| 271| 266 2.61| 257| 2.52| 248 244| 240 236 2.32| 2.29| 225
76.00 481 466| 451| 438 425 4.13| 4.01] 390 380 370 361 352| 3.44| 336 328| 3.21[ 3.14| 307 3.01| 295 2.89] 283| 278 2.72| 267| 263 258 253| 249 245 241| 2.37[ 233 229 226] 2.22
75.00 4.60| 4.45 ».mm_ 4.19| 4.07| 3.96| 3.85| 375 3.65| 3.56| 3.48| 3.39]| 3.31| 3.24| 3.17| 3.10] 3.03| 297| 2.91[ 285 279] 274| 2.69| 2.64| 259 254 2.50| 246| 242 2.38| 234] 2.30| 226 223] 2.19
74.00 439 426 414 4.02] 391 380 3.70] 3.61] 3.52] 3.43] 3.35 w.mu_ 3.20] 3.12| 3.08] 2.99) 2.93| 2.87)| 2.81] 276| 2.70| 265 2.60] 2.56| 2.51| 247) 242| 238) 2.34| 230 2.27| 223 N.No_ 2.16]




Spare Parts & Optional Parts /| AN7/I\—") & F 73+ Ivix—

o

>

3
i's%s

$88es

it
S

S
OO
O

©

©
O

©
©

3RAC-BE4816/V3

3RAC-BS48032/TE 3RAC-BS4806/TE 3RAC-ER1003 3RAC-ER2506 3RAC-P5 3RAC-P3
4.8mm Ball Cap Set 7075 Aluminum 4.8mm 7075 Aluminum 4.8MM E-Clip 1.0x3x 0.2 - 10pcs E-Clip 2.5x6x 0.4 - 10pcs P50 Ring (4.8 X 1.9mm) P3 ORing (2.8 X 1.9mm)
-16mm_V3 L=3.2 Roll Bar Ball Ball Stud L=6 (10 pcs) EZ Yy 71.0 (WZ) x3 EZ 1w 725 (WiE)x6 (5pcs) (5pcs)
48mm R—)bF vy T b (10pcs) - Teflon Coated - Teflon Coated (5MZ) x0.2 (BE)-108 (5MZ) x0.4 (B E)-108 P50-1) % (48X 1.9mm) P30-1 >4 (28X 1.9mm)
-16mmV3 ;wsz%sogmm};zgsz—“wp;a’ g;sn?nw(]zoafgm R—IVZRBRY K (5pcs) (5pcs)
R— -7 — k3 -
%250 ¥2000 FoEvatsevs ¥1530 %250 ¥150 ¥150 ¥150
S
> @ o % ng’qb
iy
S Vo © (e @
S 0| ® || @ |
3RAC-DP09 SAK-C101 SAK-C101/A SAK-C101/B SAK-F79A SAK-F79B SAK-F79/V2
Big Bore Piston 1.1x 4 Gear Differential Set Gear Differential Housing M3.6x9.5x 0.1 Spacer Metal Differential Gear Set Metal Differential Gear Set Metal Differential Gear Set
EvIRT7EVA R For 3RACING Cero For 3RACING Cero --For 3RACING Cero 10T For SAK-F79 18T For SAK-F79 (10T &18T)
1.1x4 3RACING Cero A 3RACING Cero A 3RACING Cero SAK-F79 A SAK-F79 ARVTIETEY b
LAY S FT77FT7EY b tOovibh> M3.6x9.5x0.1 ARIWVTIFTEY F10T ARIVTIFTEY M 18 (10T &18T)
¥680 ¥3600 F7PF7NYIVS  ¥800 AN—H-— ¥600 ¥510 ¥ ¥1190
SAK-C101/C SAK-C101/D SAK-C101/E SAK-C102 SAK-C103 SAK-C104 SAK-C104/AL
Front Pulley Housing Diff. Outer Joint 2mm SAK-C101/E Diff. Outer Joint Front Solid Axle Main Body Centre Pulley 20T Main Graphite Chassis Aluminum Main Chassis 2mm
For 3RACING Cero Ultra For 3RACING Cero FWD 2mm For Cero Sport For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra
tavibk> 7av b 3RACING Cero FWDF 3RACING Cero Sport f 3RACING Cero Ultra 3RACING Cero Ultra 3RACING Cero Ultra A 3RACING Cero Ultra Fi
T=)=N\9IVy TI7TIR=T34Y F2mm TITUR=J34Y F2mm 7avbvUy R79RIV Y a—=7—1)=20T AV ITIT7A b= AV GIT7A b=
¥600 ¥1000 ¥1000 Ak ¥2000 ¥2400 ¥8000 ¥8000
SAK-C105 SAK-C105/V2 SAK-C106 SAK-C107 SAK-C108 SAK-C109 SAK-C110
Graphite Lower Wishbone Graphite Lower Wishbone Rear Graphite Lower Wishbone Front Lower Damper Ball Mount ~ Rear Lower Damper Ball Mount  Suspension Pivot Bushing 4.8mm  Suspension Pivot Bushing 5.2mm
For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra
3RACING Cero Ultraf 3RACING Cero Ultrafd 3RACING Cero Ultraf 3RACING Cero Ultraf 3RACING Cero Ultraf 3RACING Cero Ultrafl 3RACING Cero Ultrafg
55774 P 55774 kO — V795774 b T A= iy SZACH Y7 FREVIN— EAYARY Y3V ERY LOYARYY 3V ERY
Yoy vak—y  ¥2000 v wvak—>  ¥2000 Yavvak-—r  ¥2000 K-y vh o ¥2000  A-uwuvE o ¥2000  7v¥vF48mm  ¥600  Jyv452mm ¥600
SAK-C111 SAK-C112 SAK-C113 SAK-C116 SAK-C117 SAK-C118 SAK-C118/A
Downstop Mount M5 Bowed E-Ring M6 Bowed E-Ring Aluminum Bulkhead Aluminum Motor Mount Spur Gear Locker Titanium Spur Gear Locker
For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra
3RACING Cero UltraFg 3RACING Cero UltraFfj 3RACING Cero UltraF 3RACING Cero Ultrafj 3RACING Cero Ultraf 3RACING Cero UltraF 3RACING Cero UltraF
AAYVAPYTIUV b M5STEY 5 M6STEY >~ £ATFIVINVIAY K TATIVIE-E-RYYE LR ZN-FTOYH— FRY AN-FT Oy -
¥460 ¥460 ¥460 ¥ ¥3200 ¥600 ¥1000
& Q| v
SAK-C119 SAK-C120 SAK-C121 SAK-C122 SAK-C123 SAK-C124 SAK-C125
Motor Mount Battery Spacer Belt Tension Nut Differential Bearing Housing Differential Bearing Housing Steering Post M8.5 x 12.5 Steering System Twist Bar 19mm
M2.5 x4 x 6 For 3RACING Cero For 3RACING Cero High Profile For 3RACING Cero Low Profile For 3RACING Cero For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra
3RACING Cero UltraF 3RACING Cero UltraF 3RACING Cero UltraFj 3RACING Cero UltraFj 3RACING Cero UltraFj 3RACING Cero UltraF 3RACING Cero UltraFj
E-2-IUV Ny T fd=b217% S RaV |2 EOVIVRS TATINTUYY QIS F4IRTYVS €A RFTUVY RAE YA RTFTIVT YRT L 20 YA X FA=19mm
AR—H—M2.5x4x6  ¥400 FvvavFvb  ¥400  N\IIYVINATATTAIL NIy a-7a77410 M8.5x12.5 ¥800 ¥3000 ¥800

¥400

¥400



Spare Parts & Optional Parts /| AN7IN\—") & 7 aFIvix—"

N

SAK-C126 SAK-C127 SAK-C128 2AK6C1U30 beck 55 SAK-C130A SAK-C131 SAK-C131A
Front Shock Tower Rear Shock Tower Bulkhead Cover Standard raphite Upper Deck One Piece Graphite Upper Deck_55 S
For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra 'FVE,. §§,{’c‘;ﬁg’&if,ku‘*.f,'§ screw “Bﬁtxsife”wa?;‘r"gé’;’c".ﬁ,?f;ﬁ
3RACING Cero Ultraf 3RACING Cero UltraF§ 3RACING Cero Ultraf 3RACING Cero Ultraf 3RACING Cero Ultrafg 3RACING Cero Ul 3RACING Cero Ul
: z S w0 RS A ero UltraFd eroUltrafd
tovibh> ‘tD?}l/l‘? RIVIAY R AN— 55774k OVE—2 45577 M3X57 v IN\—=T v F M3X5FAY TyIN—TvF
7OV bYavI487g UPYavy87— NN L 7277 NS e S
¥2400 ¥2400  REVE-F ¥2000 Tyr—FvEss  ¥2200 sk Fun-FuEss ¥2200 BIVEERY ¥8o0 * 7 ¥1000
SAK-C132 SAK-C133 SAK-C134 SAK-C135 SAK-C136 SAK-C137 SAK-C138A
Ball Joint 4.8 Stabilizer Set Front Upper Wishbone Upper Wishbone Spacer Front Upper Wishborn Ball Cap M4 x 16 Turnbuckle Suspension Pivot Ball with Screw
For 3RACING Cero For 3RACING Cero For 3RACING Cero For 3RACING Cero O sero For 3RACING Cero mmxS2m (Steel)
3RACING Cero UltraF 3RACING Cero UltraF 3RACING Cero UltraFd 3RACING CeroUltraf S 15 50 pyryi— 3RACING Cero Ultrafi 3RACING Cero UltraFd
€AYV S CAZRESAF—y b €0 7ay 7 y- ERTYN=T4y 7R kY Max16%2—2 1%y 7 ) O HANYY 3 VERY
F=bIa17 148 ¥600 ¥1000 vrvvak-r  ¥1000 AN ¥600  A—p#ry752mm  ¥600 ¥800  FA-LEY4smmxs2mm ¥1000
SAK-C138B SAK-C140 SAK-C141 SAK-C142 SAK-C143 SAK-C144 SAK-C145
Suspension Pivot Ball with Screw Knuckle Plate Knuckle Outer Shaft_Hub_3mm Outer Shaft_Hub_3.5mm Outer Shaft_Hub_4mm M3x5x10Ring
6.5mm x 5.2mm (Steel) For 3RACING Cero For 3RACING Cero For 3RACING Cero For 3RACING Cero For 3RACING Cero For 3RACING Cero
S et 3RACING Cero Ultrafs 3RACING Cero Ultrafs 3RACING Cero Ultra/f 3RACING Cero UltraFf 3RACING Cero Ultra/® 3RACING Cero UltraFd
e HARYY 3 YRy £avIvh> =D €AYV RS TR~ Oy RS TYE— €Ay ks 78— M3x5x1 0 >4
FR—VRT 65mmx52mm ¥1000 FvZIVTL—F ¥1800 ¥2400 Y+Z7bNAT3mm  ¥1600 ¥+ 7 bAT35mm ¥1600 Y7 bN\T4mm  ¥1600 ¥400
0‘ & O
SAK-C146 SAK-C147 SAK-C147A SAK-C147B SAK-C147C SAK-C147D SAK-C147E
Body Shield Upper SSK Shaft SSK Outer Shaft SSK Main Shaft SSK Swing Shaft Set SSK Main Shaft Drive Shaft Bush
For 3RACING Cero For 3RACING Cero For 3RACING Cero For 3RACING Cero For 3RACING Cero FWD For 3RACING FWD For 3RACING Cero
3RACING Cero Ultraf 3RACING Cero UltraF 3RACING Cero Ultraf 3RACING Cero UltraF 3RACING Cero FWDF 3RACING Cero FWDF 3RACING Cero A
Oy ks +0ssky v+ 7 b +£OSSK7 I 2—Y %7 b LASSKAL YT+ T b SSKRAVGY+7 by b LOSSKAL VY% T 0 FSA47Y+7bTyva
BTV ET I 800 ¥3000 ¥1000 ¥1600 ¥3000 #1600 ¥600
SAK-C148 SAK-C148B SAK-C148C SAK-C148D SAK-C149 SAK-C150 SAK-C150A
Universal Swing Shaft Universal Swing Outer Shaft Rear Swing Shaft Axle Housing ~ Universal Swing Main Shaft 2mm Rear Upper Wishbone Big Bore Low Profile Absorber  Big Bore Low Profile Absorber
For 3RACING Cero For 3RACING Cero For 3RACING Cero Pin For 3RACING Cero Sport For 3RACING Cero For 3RACING Cero Spring Base For 3RACING Cero
3RACING Cero 3RACING Cero 3RACING Cero A 3RACING Cero Sportf 3RACING Cero 3RACING Cero A 3RACING Cero A
O 1=A—H) =y ) UTAA VG5 T T g;;\;z';mf’jt{)’hw €O UTT Y= tﬂjt“/;m;'b Sy ’cﬂjt“/;fr\;'b Sy
P OZEZ2FAN RAVITIE=Y 0T b YRIVNGI VY E vy ak—y A=78774VT77Y=N= O=7A77AIVT IV~
%2800 / $1000 %600 %600 v %800 ¥7000  —270v5~—2 ¥1600
SAK-C1508 SAK-C150C SAK-C150D SAK-C150E SAK-C150F SAK-C150G SAK-C151
Big Bore Low Profile Absorber Big Bore Low Profile Absorber  Big Bore Low Profile Absorber  Big Bore Low Profile Absorber Big Bore Low Profile Absorber Big Bore Low Profile AbsorberORin  Seryo Mount
Ball Cap For 3RACING Cero Main Body For 3RACING Cero Diaphragm For 3RACING Cero Shaft M3 x 22 For 3RACING Cero ~ Adjustable Ring For 3RACING Cero 12,5 1.5 For 3RACING Cero For 3RACING Cero Ultra
3RACING Cero & 3RACING Cero B 3RACING Cero 3RACING Cero F3 NG oo 3RACING Cero i 3RACING Cero Ultra i
EnEy iKY Ey SRR knEyiky TneyiRT e Sl AL RY—HIIY b
O-787 7477V~ 79— \EF 4 B-70774IV 77V~ =707 74177V~ Re75v 28I 95 B AT TTY I
R=R—lbFvy7  ¥800 ¥3000 N-5775L  ¥600 A—v7RM32 %1200 ¥800 077 ¥2600

¥300



Spare Parts & Optional Parts /| AN7IN\—") & 7 aFIvix—"

»

H
4

O

%4

SAK-CS102 SAK-CS103 SAK-CS104/FG SAK-CS104/GA SAK-CS105 SAK-CS106 SAK-CS116

Front Solid Axle Centre Pulley 20T Fiber Glass Chassis 2.25 Graphite Glass Chassis 2.25 Front Lower Wishbone Rear Lower Wishbone Composite Bulkhead

For Cero Sport For Cero Sport For Cero Sport For Cero Sport For Cero Sport For Cero Sport For Cero Sport

+ORKR—VA 70O +ORKR—VH TAORK—VYA A TARK—=YB IS OXR—vA7OYF  +EORKR-YAU7O +ARKR—YH IV

VYUY BT IRV trB2—T—1)—20T A v —2 225 74 v —2225 O7—74v¥aR—> T=J14v¥aR—> RIw bAoAy R
¥1200 ¥800 ¥2000 ¥3600 ¥1200 ¥1200 ¥800

SAK-CS117 SAK-CS117/A SAK-CS124 SAK-CS124/A SAK-CS125 SAK-CS126 SAK-CS127

Forward Placed Aluminum  Backward Placed Aluminum Composite Steering Steering Step Screw Twist Bar 19mm Composite Front Shock Composite Rear Shock

Motor Mount For Cero Sport Motor Mount For Cero Sport System For Cero Sport For Cero Sport For Cero Sport Tower For Cero Sport TowerFor Cero Sport

TAZR—YABRARED vOXR—VAEFRED twORR—YVEAIVRYY +LRARKR—YERTT TRRR—YA Y TARR—YA IAVERYY €AAR—YEIAVKY

TIVERE—2—IVF TIWIRE—Z2—IIVL PRFTUVIVRTLA UYVGRTYTRY A X /A= 19mm FZaYbravosT— vhUTYavIRT—

¥1600 ¥1600 ¥800 ¥500 ¥500 ¥800 ¥800
SAK-CS128 SAK-CS129/FG SAK-CS129/GA SAK-CS130/FG SAK-CS130/GA SAK-CS140 SAK-CS141
Composite Bulkhead Cover Fiber Glass Upper Deck_64 Graphite Upper Deck_64 Separate Fiber Glass Upper Separate Graphite Upper 6061 Knuckle Plate Composite Knuckle
Standard For Cero Sport For Cero Sport For Cero Sport Deck_64 For Cero Sport Deck_64 For Cero Sport For Cero Sport For Cero Sport
tARR—YHIAVERYY +ARK—YHEAHFZ CORR—YAYZ77 CORR—VASEREAS tORKR-—VAHASERIS tORKR—YH6061 +ORFR—YHE IV
AV 2722 W As T v IN—T v 64 1 b7 vIN—T v F64 REHETYIN—TvF64  T7AMTYIN—TvF64 FuIIVTL—F RIY bFvoIb

¥800 ¥1200 ¥1600 ¥1200 ¥1600 ¥1200 ¥800

SAK-CS142 SAK-CS150 SAK-CS150E SAK-CS151 SAK-CS153/FG SAK-CS153/GA SAK-CS155
Outer Shaft_Hub_3mm Composite Big Bore Low Profile  Big Bore Low Profile Abosrber  Composite Servo Mount Rear Fiber Glass Body Plate  Rear Graphite Body Plate ~ Composite Upper Bumper
For Cero Sport Absorber For Cero Sport fé‘gftx"’l‘jgi?yzg’és;g%’;" For Cero Sport For Cero Sport For Cero Sport For Cero Sport

TARKR—YB T4
—¥v7 b\T 3mm

TORR—VEIVERI Y
reYv IR O—7n7 7

O—7a7 74 IV7 KX

LORR—YA VKR
Ty bY—RITY b

LORR—YRA VT HS
RgRT T L— b

LORK—YRBYUTIS
774 bRT4TL— b

TORR—YAEIVER

AWTTI—I N= %7 FM3X22 Iy Ty IN—INVIN—
¥800 ¥600 600 ¥600 ¥600 ¥800 ¥600
J'.‘.’ /ﬁ,
" ~, -
]
b | ﬂ?.n
L]
L K} :
SAK-CS156 SAK-CS160 SAK-CS164 SAK-CS165/FG SAK-CS165/GA SAK-CS166/FG SAK-CS166/GA
TPU Bumper Composite Cooling Fan Battery Tray Fiber Glass Upper Deck_55 Graphite Upper Deck_55 Separate Fiber Glass Upper Separate Graphite Upper
For Cero Sport Mount for Cero Sport For Cero Sport For Cero Sport For Cero Sport Deck_55 For Cero Sport Deck_55For Cero Sport
+OXR—VH ORR—YAHIVKRY  €ORKR—VH TORKR—YAHASR ORR—YAIS577 LORR—YASHEHS LORR—VE SEEITS
TPU/IN>VIN— v BT 7RIV b NyFJ—kLA W7 v IN—T v F 55 A7 vIS—F v #F55 ATV IN—T v F55  T7A T vIN—F v F55
¥1200 ¥400 ¥1200 ¥1200 ¥1600 ¥1200 ¥1600



OFFICIAL WAREHOUSE @

WIWIW.3RACING.SHOP

Qe

Copyright @ 2023 World Space CAD Industrial Co., Ltd. / Z#E iz a2



	Cero sport 55_1
	KIT-Cero Sport_55_02
	KIT-Cero Sport_55_03
	KIT-Cero Sport_55_04
	KIT-Cero Sport_55_05_1
	KIT-Cero Sport_55_06
	KIT-Cero Sport_55_07
	KIT-Cero Sport_55_08
	KIT-Cero Sport_55_09
	Cero sport 55_10
	Cero sport 55_11
	Cero sport 55_12
	Cero sport 55_13
	Cero sport 55_14
	KIT-Cero Sport_55_15(2)
	Cero sport 55_16
	Cero sport 55_17
	Cero sport 55_18
	KIT-Cero Sport_55_19
	KIT-Cero Sport_55_20
	Cero sport 55_21
	KIT-Cero Sport_55_22_1
	KIT-Cero Sport_55_23-1
	Cero sport 55_24
	KIT-Cero Sport_55_25-1
	Cero sport 55_26
	Cero sport 55_27
	Cero sport 55_28
	Cero sport 55_29
	Cero sport 55_30
	Cero sport 55_31
	KIT-Cero Sport_55_32
	KIT-Cero Sport_55_33
	KIT-Cero Sport_55_34
	KIT-Cero Sport_55_35_1
	KIT-Cero Sport_36

